
(-\ 
' \.-·· 
j 
I • 

r, 
'--../ 

I • 

·sPARES 

HANDBOOK 
for the 

BRISTOL 2 LITRE CAR 

Type 403 

THE BRISTOL AEROPLANE CO. LTD. (Car Division) 
FILTON HOUSE BRISTOL ENGLAND 
T,I, No. Pi/ton 3831. T1/1gra1111: .Allialfo11, Bri1l0/. 



INSTRUCTIONS 

The Car Number Plate is attached to the scuttle on the right 
hand side of the car under the bonnet. 

The Engine Number Plate is attached to the exhaust rocker 
box cover on the right hand side. 

The Ch:1ssis Number Y'latc is :ltt:1chcd to the chassis frame on 
the left hand side under the bonnet in the vicinity of the 
petrol pump. 

When ordering Spares, always :-

M. Quote Car Number in full, i.e .. ,JOa/1/700 

(b) Quote Engine Number in full, i.e., 40H/lO0A/:l00O 

(") Quote Chassis Number in full, i.e., ,rna/1 /moo 
(d} Give Part Number, Number of Parts required, and 

the full description of the parts t:ikcn from this list. 
To :1void mistakes or errors, and to speed up delivery, 
use only the wording and part numbers given in this 
catalogue. 

(e) If in any doubt, send old part with request for spare. 

(/) Order from the nearest authorised " Bristol " Agent. 
Where this is impracticable, order direct. 

Note.-Left and right hand side of the car is always under­
stood as from the driving position: This should be 
carefully noted when ordering right or left hand 
parts. 

Orders given by telephone or telegraph should 
be confirmed immediately, in writing, 

THE BRISTOL AEROPLANE CO. LTD. FILTON, 8RlSTOL, 
ENGLAND 

l . 

i 
( 

I 
j 



PRICE AN[) DELIVERY 

Prices ;in: not included in this catalogue' but are quoted on a 

separate price list or Oil request. 

The ddivcry of spare parts is norm;1lly from stock. For 
spare parts which are not ;1t the moment in stock or that 
h;1ve to be spccially manufactured written advice with 

;approximate time of delivery will be given. 

Complaints regarding faulty or deficient deliveries of spares 
can only be entertained if notification is made immediately 

on receipt of such deliveries. 



···-

INDEX 

Cylinder Block Group 
Block ~ain Bearings... • •• 
Camsh.::l.ft Drive Cover SUI!lp ••• ••• 

Cylinder Hco.d Group • • • • •• 
Crank~hnft Group... ••• ••• ... 
Vnlvo 011oro.ting Group • • • ••. 
Vl:\tcr P\u11p C1·oup... • • • • •• 
Oil Pwup nnd 011 Piltcr.. • •• ... 
Petrol Punip Croup 

Solex Co.rbs. Air Manifold. Petrol Pipo •• 
Petrol Pump. Air Cleo.nor. Exh:i.ust l/.anifold 

Elcctrico.l Croup • 
Dyn:,mo. •::;tnrt.or. Di::triuutor. Coil 

Ri,dl:,tor ••• ••• ••• ••• ••• 
1-'ront !;u::pcn:iion Croup 

'l'c;h::icopic l•'ronL Shook .Ah::orhor:, l<IJ.nnd IJI 
Jl\lb nn<l 3tuu J\xlo °J\:1:1ombly nu. nnu LJI ••• 
li'ronl. :;ll:ipcm::ion •. Cro::n McmlH:r 11nil Spr1ng 
Ant.1 HoJ.t l:nr... • • • • • • • •• ••• 
1•'1•0111. .und lh.:ur llniku:s •. • • •. • • • 

Steering 
Steering Box. Rack and Pinion ••• • •• 
Steering Col\l:'ra\Assembly ••• ••• ••• 
Tie Tube and Ball Joint Assen::bly with 

Telescopic Sleeve... ••• ••• ••• 
Clutch. Clutch Adjustment and Stop 

Light Switch.. • • • • •• 
Gear :Box Group 

Remote Control.. • • • • • • ••. 
Gear Box Casing and Cover... ••• 
Clutch Casing. Gear Box Extension. 

SpeedometerDri~e... ••• ••• 
llainshaft - BVl/CR5 Gearbox.. • •• 
Gear Change and Layshaft • •• • •• 

Handbrake and Handbrake Control • ••• 
Foot Brake and Clutch Ped.al Assembly 
Hydraulic Brake System... ••• ••• 
Prop ell or Shaft • • • • • • • • • • •• 
Differential Gear Unit... ••• ••• 
Rear Suspension 

... ... 

... . .. 

. .. 
••• 
• •• 
• •• . .. 

Rear Axle Shaft Housing and Snubber Straps 
Rear Axle Shai"t and Bearir.g Housing 

RH. and LH ••• • •• 

. .. 
• •• 

••• . .. 
. .. 
... 
... 

. .. ... . .. ... 
• •• ... 
... 
• •• 

. .. ... 

... . .. . .. 
• •• . .. 
• •• . .. 
... 
• •• 

PAGE 

2-4 
5-8 
9-11 

12-1/+-
1!,-17 
10-19 
20-21 

26-2n 
29-..$1 

ji•-.',1 
31,-_sr. 
!//..J,O 
,, 1 .... , ~ 
1.1.-,.!J 

z.6-47 
48-49 

52-53 

54--55 
56-57 

58-59 
60-62 
63-66 
67-69 
70-72 
73-75 
76-n 
78-81 

82-83 

84--85 



INDEX 

Assembly of Suspension Unit (Rear) and 
Newton Shock Absorbers ••• 

Suspension Arm and Torsion Bar••• ••• ••• 
Rear Ball Joint Assembly and Attachment Unit •• 

Exhaust Systelll • • • • •• • • • • • • • • • • • •• 
Puel System. Tanlc and Filler... • •• , • • • • •• 
Lubrication System - One Shot.. ••• ••• ••• 
Engine Contr.ols·R.H.D. ar.d L.H.D. ••• ••• ••• 
Bonnet Sta..v and Loc'ld.ng 1'echanism - • • • • • • •• 
:Boot Door Locking )4echan1sm • • • • • • • • • 
Spare Wheel Stowag;, ••• ••• ••• ••• ••• 
Instruments.. ••• ••• ••• ••• ••• ••• 
Heater and Demist System ••• ••• ••• ••• 
Doors. Interior Lock. Hinge Etc. ••• ••• ••• 
Press Button Door Look... , • • • • • • • • • • •• 
Road Wheel. Radiator Grille. Medallion Pairing ••• 
Interior Fittings.. • • • • • • • • • . • • • • •• 
Lamps. Horns and Bulbs... ••• ••• ••• ••• 
Windscreen. Quarter Lights. Rear Light. 

Paci& Panels and Cupota ••• 
Pront Bumper and Structure • • • • •• • •• 
Rear Bumper and Structure • • • • •• 
Toala.. • •• • ••• • •• ••• •• • 

• •• . 
••• 

... 
• •• 
• •• 
••• 

PAGE 

86-87 
88-89 
90-91 
92-93 
94-96 
97-99 

100-102 
103-106 
107-109 
11 0-j 11 
112.:.115 
116-118 
119 122 
12}-126 
127-129 
130-1}1 
132-133 

134-135 
1}6-1}8 
1}9-141 
142-14-3 



CYLINDER BLOCK GROUP 



BLOCK. MAIN BEARINGS 

2· 

. .. . 
o•----v 

o-..---
- .. • 0 

.... 
... .. 

• 

''• ~(t)e 

~~~· c··;./ ~. 

0 



• 
CYLINDER BLOCK GROUP 
BLOCK. MAIN BEARINGS 

Part No. Item Description No. off 
per c.ar 

N.3101.80 1 Core Plug- large. 1 
N.312750 2 Cylinder Liner. 6 
N.311540 3 Thermo Union. 1 
N.311760 I+ Thenno Union Washer. 1 
N.310490 5 Core Plug- small. 2 
N.311660 . 6 Stud- Cyl. Head Securing- short. 1 
N.3121+20 7 Washer- Cylinder Head. 11+ 
N.311680 8 Nut- Cylinder Head. , 11+ 
N.311670 9 Stud- Cyl. Head Securing- long. 1 
FBS-.361/G 10 Blank Plug. 1 
N.310910 11 Washer ( Union) • 3 
N.311730 12 Union. 3 
N.311520 13 Oil Transfer Pipe Unit. 1 
N.3111+20 11+ Blank Plug- Camshaft Bea.ring. 1 
N.310680 15 Camshaft Bearing - Rear. 1 
N.311370 16 Camshaft Bearing- Mid-Rear. 1 
FS.109/41> 17 9/16" Setscrew. • 1 
N.310510 18 Alum. Washer. 1 
FDS.379/C6 19 Dowel- Bearing Cap & Clutch 10 

Casing. 
N.312010 20 Drain Tap. 1 
FBS.515 21 Washer- Drain Tap. 1 
FN.10YI, 22 Nut- Petrol Pun;, & Oil Pump._ I+ 
AGS.585/E 23 Spring Washer - Petrol Pump. 2 
N.312580 24 Stud- Petrol PWJP. 2 
N.310450 25 Blank Plug- Oil Gallery. 2 
N.310460 26 Washer- Blank Plug- Oil Callery. 2 
N.313370 27 Cylinder Block Unit. 1 
N.311580 28 Bush- Dipstick. 1 
FN.104/L 29 Nut- Distributor Bracket. 2 
AGS.585/D 30 Spring Washer- Distributor 2 

Bracket. 
N.312590 31 Stud- Distributor Bracket. 2 

. N.310710 32 Distributor Drive Gear Bush • 1 
AGS.585/F 33 Spring Washer. 2 
N.312800 }I+ Bolt- Oil Cleaner. 2 
N.312600 35 Stud- Oil Pump. 2 
N.310380 36 Tabwasher- Oil PUlllp. 2 
PBS.361/J 37 Blank Plug- Oil Gallery. 1 
FBS.361/.P 38 Blank Plug- Oil Gallery. 1 
N.311360 

I 
39 Camshaft Bearing- lilid.-Front. 1 

N.312410 40 Camshaft Bearing- Pi-ont. 1 
N.313590 41 Thrust Plate- Top Half• 2 

3 



• 
CYLINDER BLOCK GROUP 
BLOCK. MAIN BEARINGS 

Part No. Item Oescrtptlon 
No. off 
per car 

N.}13770 - Thrust Plate- Top Half .. 
+•0025 thickness. 

N.}13790 - Thrust Plate- Top Half -
+•005 thickness. 

N.}13600 42 Thrust Washer- Bottom Half. 2 
N.}13780 - Thrust Washer- Bottom Halt -

+•0025 thickness. 
N.}13800 - Thrust Washer- Bottom Halt -

+•005 thickness. . N.313130 43 Main Bearing• Front.Std • 2 
N.}13220 - Main Bearing• Pront •010 -

undersize. 
N.}13230 .. ~ain Bearing• Front •020 -

undersize. 
N.}1}940 44 Mo.in Bcarir,g- Ccntro-Std. ,. 
N.}14320 - Main Bellring• Centre •010 -

undorni1.c. 
N.}14-JJO - Mnln Dc11ring• Centre •020 .. 

undoroizo. 
N.313930 45 Main Bearing• Rear-Std. 2 
N.}14300 - Kain Bearing• Rear • 010 -

undersize. 

" N.314310 .. Main Bearir..g- Rear •020 -
undersize. 

.. 

N.313580 46 Stud• Main Bearing• Front. 2 
.N.312680 47 Stud- Kain Bearing. 6 
N.}10}60 46 Tabwa.sher- Main Bearing. 8 
N.}12700 49 Nut- Kain Bearing. 8 

! ... 

.... 

.. 
~ 

... ,, ... 

... 



CAMSHAFT DRIVE COVER. SUMP 

5 



o·· 
I 

·1 

I 

6 



... .... . 
CAMSHAFT DRlVE COVER. SUM? 

Part No. Item Oe$Cription 
No. off 
perur 

ws.1ot./50 1 Setscrew-Push Rod Cover. 25 
ACS.58!/D 2 Spring Ylasher. 48 
N.311130 3 Blanking Plate• Front. 1 
N .31114.0 4- Gasket- Bl:inkingPlate. 2 
?,'B .1 at./ 17D 5 Bolt- Camshaft Drive Cover. 8 
N.312550 6 Pelt Washer. 1 
N.311181 7 Camshaft Drive Cover. 1 
N.311170 8 Joint- Camshaft Drive Cover. 1 
N.310200 9 Joint- Push Rod Cover. 1 
N.3134.10 10 Push Rod Cover. 1 
N.310930 11 Dipstick Un.it. 1 
N.311490 12 11ounting Bracket- Nenrside. 1 
N.311500 - Mounting Brncket- Offside. 1 

- 13 7/16N Shnkeproof Wnsher. 4-
FS.107/6D 14- 7/16• l3SF Setscrew. 4-
N.311270 15 Mountinr, Block. 2 
FN.10WL 16 5/16" B3F Nut. 4-
.ACS.~YE 17 Spring Wa~her. 8 
N.312370 18 Blanking Plate- Rea~. 1 
N.313670 19 Stud For Scpnrator Box. 1 
N.}13660 20 Retnininr; Nut. 1 
N.311220 21 Torque Buffer Bracket. 

. 1 
N.311280 22 Torque Buffer. 2 
FN.107/L 23 7/16" BSF Nut. 2 
ACS.585/G 24- Spring Washer. 4. 
FN.207/L 25 7/16" BSF Locknut. 2 
N.313290 26 Joint- Exhaust Side- SU17i'. 

. 
1 

N.310160 27 Joint- Front- Sw:p. 1 
N.313280 28 Joint- Inlet Side- Sump. 1 
N.312360 29 Joint- Rear- Sump. 1 
WS.105/10D 30 Setscrew- Sump Rear. 2 
N.31264.0 31 Bolt- Swup. 15 
N.313150 32 Swrp Unit. 1 
WB.10~10D . u Bolt- Sump- Rear • 1 
YIB.105/18D 3l.. Bolt- Sump- Rear. 2 
WB.105/8D 35 Bolt- Sump- Rear. 1 
FBS.517 36 Wnsher- Drain Plug &: Thermo 2 

Uni.on. 
ms.53 37 Drain Plug. 1 
N.312240 38 Thermo Union. 1 
N.313320 39 Sucp Pipe Gasket. 1 
N.313630 4-0 Drain Pipe- Separator Box to 1 

Sump. 

7 



CAMSHAFT DRIVE COVER. SUMP 
·, ... , . 

Part No. Item D~riptlon 
No. off 
per c.ar 

- 41 Clip- Jubilee No.1. 3 
N.313690 42 Hose- Drain from Separator. 1 
N.313650 43 Separator Box. . 1 
N.313700 44, Joint Washer- Rubber. 1 
F3.10V12D 45 1/4,• B.SP Bolt. . 1 - 46 1/4• Shakeproot Washer. 1 
FN.1or./L 47 Nut 1/4" Hex. 2 

, 

N.314280 48 Extractor Pipe R.H.D. 1 
N.314290 - Extractor Pipe L.H.D. -
FB.10V8D 49 Bolt 1/4• BSF. 1 
N.313740 so· Clip complete. 1. - 51 1/4• Spring Washer. 1 
N.313710 52 Hose- Extractor Pipe. 1 

. 

• 

• 

8 



CYLINDER HEAD GROUP 

9 



10 

f­
~ .. 
et>. .. .. 

,:; .. .,...., . 

!::~i \. R,,,. 

@!:! .. !!~ • ·-"-"' 

(Q); 

• ,. r 

-~ 
. ... 

0 

0 



0 
V 

. 

Part No. 

N.320310 
N.32071.0 
N.521780 
N .321360 
N.313360 
N • .}21060 
N,321330 
N.321730 
N.'520170 
N.320190 
N.320200 
N.321110 
Fffi.537 
PS.105/3D 
N.320460 
N.322080 
N.320340 
N.321770 
N.3?.1710 
NS.!15111 
N .j21 !,1!0 
N.,5117.50 
N.310910 
N • .}20150 
~-379/'B4 
N • .}20110 
N.370060 

• .AGS.585/E 
N • .}21750 
N.320160 
N.}219130 
N.320220 
N.121GJ►o 
N.321970 
N.321530 
N.321310 
N.32C071 
N,320850 
N.320300 

Item 

1 
2 
3 
l+ 
5 
6 
1 
8 
9 

10 
• 11 

12 
13 
14 
15 
16 
17 
18 
19 
20 -
21 
22 
23 
21., 
25 
26 
27 
28 
29 
JO 
31 
32 
33 
34 
35 
36 
37 
38 

• 

CYLINDER HEAD GROUP 

Description 
No. off 
per car 

Nut- Blanking Pbte. 2 
Blanking Cover. 2 
Stud- Blnnking Plate Retaining. 2 
Rivet- Sn.op Head. l+ 
Plate- Engine Number. 1 
Cover- Rocker Box-Exhaust. 1 
Joint- Rocker Box-Exhaust. 1 
Stud- Rocker Spindle Cap. 4-
Rocker Spindle Cap. 4 
Rocker Spindle Cap. 6 
Rocker Spindle Cap. l+ 
Plug. 1 
V/a::her. 1 
Setscrew. 1 
Washer. 1 
Cylinder Head Unit. 1 
Nut- Rocker Spindle Cap. 28 
Stud- Rocker Spindle Cap. 28 
Ctwl- Rocker ~pJ n<llo Cap. I► 
Vu I.VO r.11:i.dc-::at.1 • ••li-.o. 1 l 
V11lvc Gui<lo +.010 old. -
Union- Oil Trnn:..fer. 1 • 
W::i:::her-Oil Transfer. 1 
Core Plue- Laree. 2 
Dowel- Rocker Spindle. 2 
Se~l-Rocker Box. 4 
Nut- Exh::iust Manifold • 8 
Spring Washer - Exhaust ~anifold. 8 
Stud- ~.ust llanifold. 8 
Core Plug- Small. 2 
C::isket-Cylinder Head. 1 
Circlip - Il<.tninine Nut. 8 
Rctn:lning Nut. 8 
Joint- Rocker Box-Inlet. 1 
Cover- Sub Unit. 1 
Joint- Rocker Box Section. 1 
Cover- Rocker Box-Inlet. 1 
Plate - Ignition Timing. 1 
Joint- Breather Pipe. 2 

11 



CRANKSHAFT GROUP· 

0-o 

~ r)ao 
"" Ill 

~~~~ 
N .., 

12 

! ,~ 
/ ;,;o 
I 
: 
I 
i 
! -
' ©~ 

l ~ $~ 
~~iaAiuiiwiii~ °' O ' Nr- • 

____________________ ...J 

~ ~ 
(il-wmi_.,,.,.,,..,,,.~~:,,..,,,..., 

°' 

.... 

0 



CRANKSHAFT GROUP 

Part No. Item Description No. off 
per cair 

N.}31650 1 Piston Unit-Std. size 6 
(Gudgeon Pin selectively fitted), 

N.330900 - Piston Unit .005 oversize -
(Gudgeon Pin· selectively fitted). 

N •. '30580 - Piston Unit .010 oversize -
N.331630 2 

(Gudgeon Pin ~electively fitted). 
Top Compression Ring-Chroined-Std. 6 

N.331fl20 - Top Coq,ression Ring-Chromed -
.005 a/size. 

N.3.31830 - Top Compression Ring-Chromed -
• .010 c:I size • 

N.331200 3 Centre Compression Ring-Std. 6 
N.331270 - Centre Compression Ring .005 -

oversize. 
N.331300 - Centre Compression Ring .010 -

oversize. 
N.331210 4- Bottom Coll'pression Ring-Std. 6 
N.331260 - Bottom Compression Ring .005 -

oversize. 
. 

N.331290 - Bottom Cou:presoion Ring .010 -
oversize. 

N.331220 5 Scraper Ring-Std. 6 
N.331280 - Scraper Ring .005 oversize. -
N.331310 - Scraper Ring .010 oversize. -
N.330100 6 Circlip. 12 
N.331930 7 Connecting Rod Unit. 6 
N.330180 8 Gudgeon Pin Bush. 6 
N.331090 - Gudgeon Pin Bush +.020 o/dia. -
N.330490 9 Con Rod Bea.ring-Std. 12 

•• # N.}.'51110 - Con Rod Bearing .010 underai:te. -N.331120 - Con Rod Bearing .020 undersize. -
N.331240 10 Stud-Con Rod. 12 
N •. B0170 11 Tabwosher- Con Rod. 12 
N.3314-10 12 Nut-Con Rod. 12 
N.330260 1.3 Starter Dog. 1 
N.332010 14- Tabwasher. 1 
ws.105/40 15 Engine Daa;per Retaining Screw. 8· 
ACS.585/E 16 Spring Washer. 8 
N.330200 17 Engine Dauper Unit. 1 
N.330690 18 Engine Damper Carrier Uni~. 1 
N • .330410 19 Carrier Oil Battle. 1 
N • .330Z..CO ~o Drive Sprocket. 1 
N.330450 21 Thrust Plate. 1 

1.3 



,. 

~ 

. 

CRANKSH~FT GROUP 

P•rt No. Item Description 
No. off 
perc.ar 

N.330570 22 Key. 2 
N.331976 23 Cranksha.f't Unit. 1 
N.331510 21,. Tabwasher- Balance Weight, 12 
N.331500 25 Bolt- Balance Weight. 12 
N.330770. 26 Ball Bearing. 1 
N.330780 27 Circlip. 1 .0 FBS.379/J6 28 Demel. . 1 
N.331060 29. Starter Ring. 1 
N.331890 , 30 Flywheel B~ Sub-Unit. 1 
FBS.37~ES 31 Dowel. 2 
N.3310/+.0 32• Locking Plate- nywheel. 3 
N.332060 33 . l'lJrwheel Retaining Bolt. ' 6 

· J.GS.58~E 34- Spring Washer. 6 
N.}}2100 35 Clutch Rotaining Setacrew. 6 

, .. . . 

. 

. . 

. . 

o . 

. . 

' . 
14, 

- ·- • -- -.- ---- s 



VALVE OPERATING GROUP • 

15 



VALVE OPE~ATING GROUP ,. 

16 



. VALVE OPERATING GaOUP i 
I 

Part No. j ttem I ,Dosc:ription I No. off 
per c:ar 

I 

N.340300 1 Valve Cotter - in halves. 12 
N.340280 2 S?ring Seating - U~er. 12 
N.341560 3 V:>.lve Spring - Outer. 12 I 

N.}41550 4 Valve Spring - lnner. 12 
N.340620 5 Spring Seoting - Lower. 12 
N.340880 6 Inlet Valve. 6 
N.341260 7 Locknut. 12 
N . .}41700 8 Rocker Adjusting Screw. 12 
N.3/+1240 9 Ex.~aust Rocker Unit R.H. 

~
Bushe~j 3 

N.341230 - Exhaust Rocker Unit L.H. Bushed, .3 
lf.}4084.0 10 Exh3ust Rocker Spindle. 1 
N.341510 11 Exhauot Valve. 6 
N.}401.10 12 Rocker Bush. 

I 
1 

N . .54~250 13 Con:p re:::!\ion Spring - Long. 6 
N.341930 14 Aux. PU!lh Rod Unit. 6 
N.340650 15 Rocker Spindle Plu;;. 4 
N.341220 16 Inlet Rocker Spindle. 1 
N.340600 17 Vto.sner - R!.ker Spindle. 12 
N.340140 18 Rocker Bu:i • ,2 
li.340720 19 lnlc,: Rocker Unit R.H. Bushed. 3 
N.340740 - Inlet Rocker Unit L.H. Bushed. 3 
N.}40100 20 Co~ression Spring - Short. 6 
N.340340 21 Wa:iher. 6 
N.340760 22 Aux. Rocker Unit L.H. Bushed. 3 
~-340770 - J..ux. Rocker Unit R.H. Bushed. 3 
K.342140 23 Push Rod Unit. 12 
X'.34-1710 24 Tappet Body. 12 • 
N.340330 25 • Distributor& OilPuq> Drive. 1 

Pinion. 
x.3J..1aoo 26 C.u:ishaft. 1 
N.330570 27 1.ey. 1 
N.340420 28 Retaining Plate - Camshaft. 1 
N.34,1210 29 TE.b11:asher. 2 
t'S.10z./4I> 30 

I

. Setscrew i• dia. x .;.• long. 2 
N.340580 31, Chain. 1 
N.340570 32 . Chain Vlheel. 'I 
N.340440 33 Wa::;her. 'I 
N.3404.30 34 Nut. 1 
N.340830 35 Circlip. 1 

. 

1/ 



WATER PUMP GROUP 

- ..,. 

c@N 

!-
18 



. 
WATER PUMP GROUP 

Part No. Item Description 
No. off 
per car 

WB/104/BD 1 Bolt - Fan. 2 
N .350120 2 Tabwasher - Fan. 2 
N.350100 3 Fan. 1 
N.350680 4 Pan Pul+ey. 1 
N.350640 5 Belt. 1 
N .350580 6 Locating Pin. 1 
N.350710 7 Water Pump Shaf't. 1 
N.350620 8 Outlet Pipe. 1 
N.350630 9 .Joint - Outlet Pipe. 1 
N.350780 10 Thermostat. 1 

• N .350490 11 Bearing Retaining Screw • 1 
AGS.585/D 12 Spring Washer. 3 
FN104/K 13 Nut - Outlet Pipe. 3 

14 5/16" Dia. Washer. , 1 
FB.105/14D 15 Bolt 5,/16" BSF· 1¾" long. 5 
AGS.585/E 16 5/16" Spring Washer. 6 
N .350460 17 Water Pump Casing. 1 
N .350690 18 Thrower. 1 
N.350410 19 Oil Seal. 1 
N.350470 20 Impeller. 1 
N .350540 21 Locating Dowel - Impeller. 1 
N.350700 . 22 Circlip - Shaft. 1 
N.350250 2.3 Washer (Pump). 1 
N.350230 24 Blanking Plate. 1 
N~350240 25 Washer (Head). 1 
FB .10.5/19D ~ Bolt 5/16 11 BSF x 2j 11 long. 1 
N.453120 27 Stud. 3 

19 

I 



I 

i 
i 
I 
I 

I 

OIL PUMP AND OIL FILTER • 

= 

"' 

.20 

• - • .. 
~ ~ ~-



I 

Oil PUMP AND Oil FILTER 

. No. off 
P.irt No. Item Oo~eription per c.1r 

N.361460 1 Oil Relief Valve Unit. 1 
N.360030 2 Relief Valve Cap. 1 
N.360050 3 ielief Valve Viasher. 2 
N.360020 4 Relief' Valve Locknut. 1 
N.36001}Q 5 Relief Valve Adjusting Screw. 1 
N.361450 I 6 ~elief' Valve Spring. 1 
N.360070 7 Relief' Valve. 1 
N.360000 8 Relief' Valve Retaining Pin. 1 
N.361310 9 Relief Valve Body. 1 
N.361030 10 \':asher- Oil Relief' Valve Joint. 1 
N.36~3<> 11 Oil ?u:no Drive Shatt Unit. 1 
N • .361440 .12 Oil Pur.;, Casing Joint. 1 
N . .361430 13 Oil P\.!Cj) .Assembly. 1 : 

N.361530 14 Oil ?ilter Sieve Cover Joint. 2 
N.361520 15 Oil Filter Sieve Cover. 1 
N.36~0 16 Oil Filter Sieve Unit. 1 
N.360220 17 Oil Filter Sieve Locking Plato. 1 
N.360830 18 Oil Filter Sieve Cover Bolt. 2 
N.36074!) 19 Gasket. 1 . 
N.361050 20 Sleeve Nut. 1 i K.360710 21 Waaher. 1 
1:.361000 22 Oil Clenner J..ssy. 1 
N.360870 23 Washer - Cleaner Read. 3 
?DS.53 24 \'lasher - Cleaner Head. 3 
N.360690 25 Joint Ring. 1 
?{.360550 26 Insert Assel:lbly. ' 1 
N.,361010 27 Spr...ng. 1 
K.360640 28 Case Asse::bly. 1 
N.,360700 29 Washer. 1 
N.360670 30 Drain Plug. 1 

• 

21 



SOLEX CARBS. AIR MANIFOLD. PETROL PIPE 

e14 
~IS 

. ~16 

32 

22 

3 

~ 

"' i ., 
I i 

4. 

24 

29 

r;J 34 
•> 

33 ♦ 3S 

!36 

e14 
015 

~16 
18 • 

0 
37 

f' 



. 
SOLEX CA~oS. AIR MANIFOLD. PETROL PIP;; 

'I fi j 

Po)rt No. Item • Description 
I -~~. 0 • ,

1 : por c.ir 

N.373150 1 .Air iil ter }.!am.fold. 1 
!{ .371850 2 Clip. 1 
X.373160 3 Fuel Pipe .Asse:cbly. 1 
l,.374530 4 Carburettor - Solex - Centre. . 

I 

N.37454-0 Carburettor - Solex - IMer 2 
ar.d Outer. 

N.372510 5 ribre Washer - Sir.all. ,3 
N .3721+.90 

,. 
Filter -Petrol Pipe. 

., 
0 .. 

K.372500 7 Fibre Washer -·Large. 3 
'N •. }72480 8 Banjo ~olt. 3 
~-371620 9 Union Nut. ~ 

N.,}71630 10 Olive. 
, 
• 

N.371610 11 Sine).c Ended Union. 1 
N.3734-50 12 11'1.:.el Pi;,e Clip. . 

I 

N.373320 13 Joint - Oarburettor. 3 
FN.20.5/L ·14 Nut 5/~ 6" BS?. 6 

15 Shakcproof V/asher s/16". 8 
N'~321760 16 Stl!d. 6 
N.373220 17 Ce.ntre Carb. Ad.a:;>tor. 1 
N.373360 18 Screw 5/16" Csk.Hd. 14.S. 6 
N.370170 19 Joint - Adaptor. 3 

I N.3734-70 20 Ba.11 Joint. 3 
2~ Sh:ikeproof \'lasher 2 EA. 3 
22 }:ul; 2 BA. Std. 3 
23 Locla'lut 2 BA. 6 

,K.37_;030 21+. Control Rod Unit. 3 
K.373oeo 25 Retain.i~ Sprir.g. 3 
K".373090 26 Pivot Pin. 3 
N •. :H.3060 27 Spring Retainer. 3 
N .373110 23 Lcj1.:.st~ Screw. 3 
N.373140 29 Control Shilft Unit. 1 
N.:;J3J+.60 30 Return Spring. 1 
n.373000 31 FulcrucAdjusting Screw. 2 
N.372990 32 Pulcru.n Bracket. 2 
l{ •. }73120 33 Tie Rod. 1 
N.37304.0 34- Di:;tance Piece. 3 
1-'BS. 120. 35 Washer. 3 

36 Bolt 2aA. 11/16" long. 3 
N.373}70 37 H.T. Wire Clip. 1 

23 



PETROL PUMP. AIR CLEANER. EXHAUST . MANIFOLD 

6 7 

3~ 

4 ~ 

10 
9 

II 

11 13 

24 



PETROL PUM?. AIR CLEANEa. EXHAUST MANIFOLD . 
' 
I 

Pa:-t No. Item Oelcri;;tion 
No. off 1 

par car 

N.370J+-50 1 Fctrol Pw:;p Unit. 1 
N.,101.eo 2 1''lltcr Cover. 1 
N .3701►90 } l-'11::cr Co:uzo. 1 
N.370500 '► Cnakct. 1 
M •. ~ ·101. 70 5 Di:,r,hrug;n. 1 

I N.j700l,O 6 Cn:ikct. 1 
N.;no100 7 lnt.nko lloa<.t from Clcunor. I 2. 
N.:r,rn~o 8 Cl.lp. ,. : 

N.Y/)H90 9 J.ir Cleaner Unit. i 1 
N.5"/1"/70 I 10 l::l<.:1n,;nt - J..ir Cl<.iancr. 

I 
1 

' N.370030 11 C:rnkot • EwLuat Ullnitold. 2 
N.)70010 12 ~xhau:Jt Um,itold L.H. Ronr. 1 
N.}70020 13 .Exhtluat Mo.rufol~ R.U. Rcmr. 1 

• I 

I 

25 



DYNAMO. ST ARTER. DISTRIBUTOR. COIL 

~@~ 25 
36 4 35 

14 
32 

-~-8--$1 
• 26 27 28 

26 



. ,. 
DYNAMO. STARTER. DISTRIBUTOR. COIL . 

P.irt No. Item Oesc:riptlon 
No. off 
per c.ar 

.-

N.390610 1 Dynamo Pulley Unit. 1 
'N.390580 2 Fan (Dynamo). 1 
WB.10~21D 3 Dynamo Securing Bolt. 1 
AGS.58~E 4, Spring l'aaher. 6 
N.390320 5 Key (Dynamo). 1 
N.390740 6 ~ - Lucas C39.FV/2. 1 
N.390560 7 Dynamo Adjwsting Bracket. 1 
N.3904-90 8 Fulcrum Bolt. 1 
N.390500 9 Fulcrum Bolt Washer. 1 
N.390050 10 Dynamo Bracket Screw. 1 
FB.10~7D 11 Fulcrum Bracket Bolt. 1 
FN.105/L 12 Fulcrum Bracket Nut. 1 
N,390570 13 Fulcrum Bracket. 1 
WS.10!Y5D 14 Fulcrum Bracket Securing Screw., 2 
N.390380 15 BT. Lead Cas;r 2 
N.390290 16 HT • Lead ~Plug • 6 
N.390300 17 HT • Load Coil • 1 
N.3904-00 18 Ident:U'ication Tab (BT. Lead) 1 

N.3904-10 - No.1. 
Ident:U'ication Tal? (BT. Lead) 1 
No.2. 

N.39~0 - Identit'ication Tab (BT• Lead) ·1 

N,3904-30 - No.3. 
Identification Tab (HT. Lead) 1 

N.3901.,1•0 - No.4. 
Identification Tnb (Irr. Lend) 1 

N.3904-50 - No.5. 
Identification Tab (HT. Lead) 
No.6. • • 

1 

N.390760 19 Coil - Lucas Kodol B,12. 1 
N.380320 20 Distributor - Luca.a 40345. 1 
N.390840 21 Spark Plug Adaptor Unit with 6 

Suppressor. • - 22 Spark Plug KW ~o P/rm/1.80. 6. 
N,3804-30 23 Driving Dog ( top • 1 
N.3804-50 24- Distributor Drive Shaft. 1 
N.3804-20 25 Driving Pin. 2 
N.380090 26 Rev. Counter Drive Shatt. 1 
N.380100 27 Rev. Counter Drive Joint. 1 
N.380080 28 Rev. Counter Drive Body. 1 
N,380380 29 Thrust Washer.105 thickness. as req'd 
N.380390 - Thrust Washer .102 thickness. • 
N.3804-00 - Thr.ust_Washer .099 thickness. • . 

27 

-,- - .. -----.---♦---···----· • - -· _,,, 



DYNAMO. ST ARTER. DIS,~IZUTOR. COIL 

Part No. Item D~cription 
~o. off 
per c.ir 

N . .3001►10 Thn.st W&.cl.er .095 thicmess. a.s recfd 
N.3e04J►a 30 Driv~ Dog (bottoe1) 1 
N.380110 31 Distributor Co.sing Joint. 1 
X.350010 .32 Diutributor Drive Casing. 1 
N.380250 33 Union. 1 
N.30031,.0 3'► Oil reed Pipe completo. 1 
N.380W0 35 Dictnnce ?icco. 1 
l-'lJ.105/151> }6 Bolt, Y16" BSP. 2 
N.,380211.0 37 \fa::;hcr, 5/16• dio.. 1 
N.380070 313 S~rinc. 1 
N.3C0060 39 - Zhouldcr $crow. 1 
!f .390}Go 40 • 1 Stur:.cr Pinion - LuCr\a 291069. 1 
N.}90710 4,1 - Starter - Luca.a 1.todol U.j!:C/1 1 

Type WG.3 (Lca3 Solenoid). 
N.,390700 42 ~olcnoid - Luc~3 ST.9!i0 1 

(Atta.chod. to Bulkhcio.d). 

28 



RADIATOR 

0 

0 

29 



RADIATOR 

30 

-3 
I 

0 
2 

\ 
3 

0 

4 

os&m 
8 9 

Qi 
10 

15 

~ 
16 

.. 

~ 
12 

17 

~ 
18 



. RADIATOR 

Part No. Item Description 
No. off 
per car 

N.410181 1 Relief Valve Cap. 1 
N.410191 2 Relief Valve Washer. 1 
N.4-10201 3 Relief Valve Spring. 1 
N.410211 4 Ball for Relief Valve. 1 
N.410121 5 Piller Cap. . - 1 
N.410131 6 FUler Cap Washer. 1 
N.70!.108 7 Radiator Asse:nbly. 1 
N .4-10161 8 Drain Cock Washer. 1 
N.410151 9 Drain Cock. 1 
N.410281 10 Union t{ut. 1 
N.410291 11 Drain Pipe. 1 
N.410021 12 Rubber Pad. 2 
N.410031 13 Mounting Bracket R.H. 1 
N.410061 - Mounting Bracket L.H.. 1 - 14 Nut 7/16" BSP Simmonds Pinnacle. 2 
N.707150 15 Hose-Lower. 1 
N.410081 16 Hose Clip. 2 
N. 70Z..171 17 Hose-Upper. 1 
N.704172 18 Hose Clip 2 

• 

I 

• 
31 



TELESCOPIC FRONT SHOCK ABSORBER R.H. AND L.H. 

-:::i ..--.._ 

a.,;:; 

oa 
~~ 

~J 
-

·;;g 

1~ 

32 
·1 



I 
. 

TclESCOPIC FRONT SHOCK ABSORBER R.H. ANO l.H. 

i I Description No. off 
I Pi>rt No. Item por car 

X.420451 1 Cork ?lug. 2 
~21VK 2 "4'hin Xut 7/8" :BSF • 2 
N.42~561 3 !t.ajor Rcdias Arm. 2 
N.4201+41 4- Dall Race B;el.!.1•1/8• 2 
N.722005 5 Actuatin~ Shaft. 2 
K.72200'2/J.. 6 Br~cket L.1~. 1 
N.722CO'VB - 3racket R.F.. 1 
~105/;;: 7 :Kut 5/16" BSP. 16 
N .420!+71 8 ~ab-:1a11hcr. 16 
N.722008 9 Stud ;/16• BS~. 16 
FD.107/14D 10 :Bolt 7/16" 13SF. 4 
AOS.585/G 11 Spr-:n1~ Washer 7/16" dia. 8 
FX.rn7/K 12 Xut 7 16" ESP. 8 
N.722CC6 13 Stud 7/16• BSF. 4 
N.722004. 14 Bcarint Sleeve. 2 
N.420391 15 Ba:1 Race BRU. 1•. 2 
N.722C09 16 Joint i'\'aster. 4 
N.420251 17 Oil Seal :i:Ung (rubber)• 4 
?{: 72200.3 18 End Cover. J+. 
N.1.-22491 19 J.!inor Radius Arm. 2 
N.420361 20 Oil Seal Ring. 2· 
N.42~11 21 Special \'fash~r. 2 
N.l.,20291 22 Lock \'lasher. 4 
N.420131 23 Don:ed i;ut. 2 
N.420091 24 Vnlve Ct:.p. 2 
K.420401 25 Fibre Wosher. 2 
F3.106/27D 26 :Bolt 5/6" BSF. 2 
N.722038 27 Telescopic Shoe~ Absorber, 2 

Xcwton a.,a. Ser.net. 
?; • 722014 26· Di!:.t:.r.ce Piece. l;. 
N.722016 29 Distt.nco Tube. 2 I 

- 30 Plain Washer 3/8". 4 
~.l.t6/L 31 Slotted Nut 3/8" ESP. 4 

- 32 Split ?in 1/1 o" dia. X 111 long. 4 
FB.106/J0D 33 Bolt ;/8" PS?. 2 
N. 722015 34 .tistance Tube. 2 
N.722017 35 Dfatt.nce Piece. l;. 
?a.106/10D 36 Bolt 3/6" BSF. 2 - 37 Sh~eproof 7/asi.er 3/8" 1220 2 

Code Sear. 
FN.106/L 38 Nut J/8" BSF. 2 

i 



; 
l 
I 

I 
! . 
I 
1 . 
I 
I 

HUB AND STUB AXLE ASSEMBLY R.H. AND L.H. 

i) 
4 5 

® 
13 

'~.,-

© 
@ 19 

16 17 © 
18 20 

~ . 28 . 
e ' . 
29 

.,.;_ 
30 

34 

mmOa 
2 

® 
3 

o ~oomo 
7 8 9 10 11 12 

f?·~ 
14 • IS 

~O• 
22 23 25 11 

• 
24 

~ 

~ 
26 

@ 27 
31 

@ 
32 

l -33 
34 

I 
i •• 

~· 



HU6 AND STUB AXLE ASSEMBLY R.H. AND L.H. 

Pi>rt No. Item Dosc:iption 
No. off 

l per car 

N.42144-1 1 l',beel F.\;b R.H., Co:iJ?lete wd ti\ 
I 

1 
Studs. 

N.421061 - 'l'ineel Hub L.H., eollli)lete with 1 
Studs. 

N.422161 2 Stua-T,'heel. 10 
FN20e/K 3 Nut. ' 10 
N.42114~ 4 Dust Cap for Hub. 2 
N.422601 5 Dust Cap Cllsket. 2 
K.421451 6 Wheel Hub R.H. 1 
N.421071 - Wheel Huh L.E. 1 
N.421321 7 Eall Race. Outer (s::lal.1). 2 
N.421121 8 Distance Ficce between Ball Racen 2 
N.421.301 9 Ball Race. lnr.er (large). 2 
N.422891 10 Oil Scnli,nz Ri.-ie. 2 
N.421461 11 Retaining Nut R.H. (Inner Ball 1 

Race). 
N .421101 - Retaining Nut L.R. (Inner Ball 1 

Rnce). 
N.421111 12 Lockinc Ris7 for Retaining Nut. 2 
FN1~C/K 13. ::>lain Nut - 8" '3SF. 2 
N.421271 14 Tabwashcr 5,/8" Dia. 2 
N.422071 15 Stccrinr-; An:: R.H. 1 
N.422861 - Steerine Arm L.H. 1 
FN109/K 16 Plain Nut 9/16" BSF. 2 
X.4212€1 17 Tab-.vt1.sher 9h 6" Din. 2 
N. 722011 18 Botto~ Bncr.ct L.H. 1 
N.722012 - Botton Bracket R.H. 1 
N.42120~ 19 Sha (between Stub Axle a."\d As rcq'ci 

~ottoa Bracket •010" t~ick). 
N .421211 20 Sh!.m (between Stub Axle and 

~ott?m Bracket •005 thick). 
klreq'd 

N.421421 21 Stub l.xl.e R.H. (complete with 1 
busl".cs}. 

N.421031 - Stub .t.:tle L.H. {co;;iplete with 1 
bu~hes). 

X.l.21051 22 :S\.Sh for Stub lucle. 4 
N.42~191 23 ~hrust Washer for Swivel Pin. 4 
N.4,22291 24 Ke-J - Std. V:oocir-..:if' 3.$.30. 4 
N.4214-71 25 Swivel Pin R.H. (com:,lete with 1 

1 bw.ncs). • . 
N.421151 - Swivel Pin ~.H. (complete vti.th 1 

bushes). 
N .421181 26 Bush for Swivel Pin. 4-

35 



HUB AND STUS AXLE ASSEM3L Y R.H. AND L.H. 

' I No. off 
Part No. Item O~cription por car 

N.421901 27 Top Pin. 2 
N.421921 28 Botto::i Pi."'l. 2 
FNZ..Oe/K 29 Nut 1/2" ~F slotted. 4 

- 30 Split Pin 3/32" x 1 •1/4". 6 
N .421131 31 Special Washer. 2 
FN411/K 32 Kut - slotted 11/16 11 DSP. 2 

33 Split Pin 1 • 1/2" x 1/8" Dia. l!S 2 
N.422071 . 34, Gaiter for Radius Arm R.H. 1 
N.422101 - Gaiter for Radius J..rm L.H. 1 

-

! 

I 
I 

' 
' 



'. 

FRONT SUSPENSION. CROSS MEMBER 

AND SPRING 

37 



FRONT SUSPENSION. CROSS MEMBER AND SPRING 

38 



I . 
FRONT SUSPENSION. CROSS MEMBER AND SPRING 

Part No. Item Description 
No. off 
per Cllr 

N .422051 1 Gaiter for Spring End L.H. 1 
N .422011 - Gaiter for Spring End R.H. 1 
N.421941 2 Gaiter for Spring Leaves. 2 

- 3 Screw¼" BSF'., Rd.Hd. ll.S. 2 
2" long. 

N.421891 4 Clip. 2 
FN.104/K 5 Nut ¼n BSF. 2 

- 6 Split Pin 3/32" Dia. x 1¾11 long. 4 
FN.408/L 7 Slotted Nut. 4 - 8 Washer ½" Plain. I+ 
N.422761 9 Bolt. 4 
N.422501 10 Cross Member No.1 Assembly. 1 
N.422201 11 Tabwasher. 2 

- 12 Shakeproof Washer½" Dia. 4 
Code Beaver. 

FS/108/6D 13 Set screw ½" BSF. 4 
FB/105/30D 14 Bolt 5/16" BSF. 2 
AGS.586/G 15 Double Coil Spring Washer 7/16•. 2 

- 16 Washer 7/16". 2 
N .422851 17 Distance Piece. 2 
N.422831-B 18 Safety Strap L.H. 1 
N,422831-A - Safety Strap R.H. 1 
N ,422121 19 Safety Link L .H. 1 
N .422131 - Safety Link R.H. 1 
N .421821/2 20 Spring Bush, 2 
N .422961-1 21 Washer • 113 Thickness - Front 2 

Transverse Spring. 
N .422961-2 - Washer • 120 Thickness - Front -

Transverse Spring. 
N .422961-3 - Washer •127 Thickness - Front -

Transverse Spring. 
N,422961--4 - Washer •134 Thiclmess - Front -

Transverse Spring. 
FBS. 105/9D 22 Bolt 5/16 11 BSF. 2 

- 23 Plain Washer 5/16". 8 
N.422841 24 Distance Piece. 2 
FN.405/K 25 Slotted Nut 5/16". 4 - 26 Split Pin 1/16" Dia. x 111 Long. 4 
N .422661 27 Front Transverse Spring. 1 
FN .106/L 28 Nut j 11 BSF. 1 
N.422881 29 Centre Bolt. .1 
N ,421841 30 Bolt - Spring Attachment. 4 
N.421831 31 Yoke for Spring. 2 

39 



. 
FRONT SUSf>ENSION. CROSS MEMBER AND SPRING 

Part No. Item Description 
No. off 
per car 

N.421811 32 'U' Piece ~or Spring. 2 
FN.107/K 33 Nut, 7/16" BSF. Hex. 4 
FN.207/K 34 Locknut 7/16" BSF. 4 

- 35 Screw 2 BA,, ½" Long M.S. 4 
Hex, Hd. 

- J6 Shakeproof'Washer 2 BA. 1210A 4 
Code Bran. 

N.421851 37 Rubber Buffer. 2 

~ 

.• 

40 



ANTI ROLL BAR 

41 



7 

ANTI ROLL BAR 

\ 

.I 

0 

• I 

42 ( 



. 
ANTI ROLL BAR 

P1rt No. Item Oesctlptlon 
No. off 
pet car 

:m.106/L 1 Plain Nut 3/8w BSF. 2 - 2 Sha.keproof Washer 3/e,w • 2 
N.704173•A 3 Clamp L.B. 1 

I 

\ 

N.704167 4, Washer - Large. 4-
N.704168 5 HarrisOex Bearing - CW.9}2, 8 
N.704.170 6 Washer - Small. 4, \ 
PN.406/L 7 Slotted Nut 3/aw • 4-- 8 Split Pin 1/16w Dia. x 1,1/Z." 4, 

long. 
N.701..159 9 Stud. 2 
N,701..157 10 018Jllping Plato Complete. 2 
N. 704-169 11 Tie Rod - Anti Roll Bar. 2 

- 12 Plain Washer 3/ew. 2 
N.704211 13 Rubber Bearing. 2 

N.70/+155 14, Bearing Cl8Jllp - Anti Roll Bar. 2 
... 15 Shalteproot Washer Y16w. 4 

FS.10Y5 16 Setacre"lf 5/16 11 BSP. x 5/8" lens. 4 
N. 701+173-B 17 Clup R.H. .1 
N.701+154- 18 Anti Roll Bar. 1 

. 

,. 
. 

4} 



FRONT AND REAR BRAKES 

.. 
. I 

-~ 
II 

:a 

\ 

Tu 
If 

~ 

41+ 

1:a 

• • 

CD 
14 
9 ' 
II 

I 
:a, 

' 

., 17 

0 

... 

. l 
I 
' ! 
I 

' I 

. I 

I 
I 

I 

I 



FRONT ANO REAR BRAKES . 
P•rt No. ltom Description No. off 

per car 

- 1 Screw 1/4" 13SP., Csk.Heo.d 11.S. 0 
1/2" Long. 

N.722078 2 Drake Drum - B::il.Mcca.. 4 
1"B.106/8D 3 Dolt 3/8" BSP. 1" Long. 8 
N.421291 4- Tabw:\shcr. 8 
N.421531 5 Bo.clcplato - Front L.H. 1 

(SKN.1564) 
N.421521 - Backplato - Front R.H. 1 

(SKN .1561+) 
Nut - Plain 3/8" 13SF. rn.106/L 6 8 

N.501451 7 Bolt 5,/16" BSF. 12 
N.S0U,41 8 Tabwasher. 6 
N. 719027 9 Backplate - Rear - L.R. 1 
N.719026 - Backplate - Rear - R.R. 1 
N.42154-1 10 Brake Shoe with Lining - Lea.ding. 6 
N.421571 11 Brake Shoe Steady Sprir.g. 8 
N.502231 12 Brake Shoe with Lining .. Trailirl; 2 
FN.105,/L 13 Nut 5/16 11 BSP'. Plain. 12 
AGS.585/E 14 5/16" Spring Washer. 12 
N.421551 15 Internal 'rlheel Cylinder - 4 

Front Brakes. 
N.501591 16 Internal Wheel Cylinder - 2 

Rear Brakes. 
N.713078 17 Handbrake Lever. 2 
N.421591 18 ?.!ask. 4 
N.421581 19 Micram Adjuster - Front Brakes. 2 
N.501631 20 Uicram Adjuster - Rear Brakes. 2 
N.421621 21 Cup for Wheel Cylinder. 6 
N.501611 22 Boot for Wheel Cylinder. 2 
N.421561 23 Pull oft Spring. 6 
N.501601 2J+. Tension Spring.- 2 
N.460521 25 Elbow Gaiter - llrake Lever. 2 



STEERING BOX. RACK AND PINION 

.1;T 
_,:;,;;~;;;i~M.Mtij@i 

46 



STEERING BOX. RACK AND PINION 

I . No. off Part No. Item 00$cription per car 

N.430011 - Steering Box Assy. R.H. Drive 1 
N.431221 - Steering Box Assy •. L.H. Drive. -
FN.104/K 1 Nut 1/4 • BS!<'. 11 
N.4.30921 2 Special Stud. 6 - 3 Spring Washer 1/4•. 6 

, N.430061 4 Cover Plate tor Locating Bolt. 1 
N.430051 • 5 Gasket- Locating Bolt Cover 1 

Plate. 
N.4-30211 6 Damper Cap~ 1 
N.430181 7 Gasket for Dan:per Cap. 1 
N.430951 8 Spring for Pressure Block. 1 
N.431101 9 Pressure Block forDMl)er. 1 - 10 Washer- Shakeproof 1/4• 1214 4 

Code/Bead. - 11 Washer Plain 1/4•. 4 
N.430171 12 Stud ~Attachment Dai:rper Cap). 4 
N.430071 13 Bolt Adjuster for Pinion End 1 

clearance). 
FN.208/K 14 Nut 1/2" BSP • 1 
N.430081 15 Gasket. For Adjuster Bolt. 1 
N.4,30021 16 Steering Box R.H. Drive. 1 
N.430651 - Steering Box L.H. Drive •. 1 
N.4,3004.1 17 Locating Bolt for Rack. 1 
N.430031 18 Rack R.H. Drive. 1 
N.430631 - Rack L.H. Drive. 1 
N.422421 19 Shirr.. aa rccf d - ::a Sprinr,Wnshcr 7/16• dia. 4 
FB.107/HJ> 21 Bolt 7/16" BSF. 4 
N.430111 22 Pinion Shaft R.H. Drive. 1 
N'.43061,..1 - Pinion Shaft L.H. Drive. 1 
N.430101 23 Thrust Washer for Pinion. 1 
N.43C091 24 Eccentric Bush for Pinion. 1 
N,7220;9 25 Pinion Adjuster- 1 
N.430121 26 Packing Ring tor Bush Retainer. 1 
N.4-30141 27 Lock Washer. 2 
FB.10:v'BD 28 Bolt :/16" BSF. 2 

• N.722~0 29 Retainer tor Bush. 1 
N.Z...30161 30 Cotter Securing Crosshead. 1 

- 31 Wo.sher Shakeproof' 1/4• <iia. 1 
1114 Code Abduct Type 11 • 

N.430151 .32 Crosshead for Pinion Shaft. 1 

47 



STEERING COLUMN ASSEMBLY 

8 0 7 ' 

9' 

10@·111 

···~ 

~33 
~~ ... ~-

35 
' . 

~36 

39 a,,o --e1 
~40 
41 C 
= ◄2 

43-

'. 

I 



Part No. 

N.717027 
N.717024 
N.717011+ 
N.717010 
N.717012 
N.717013 

N.717028 

N.717034 
N.717035 

ACS.163/E 
N.717029 
N.4-30691 
N.4-30851 
N.430681 
N.4-30671 
N.717031 
F.a.10!:v'28D 
N.717022 

FN.105/L. 

N.4-30711 
N.430571 
N-430841 

N.717037 
N.717036 
N.717030 
N.717008 
N.717018 
N.4-30811 
N.4-30891 
N.4-}0481 

. -
FN .z..os/K' 

J 

Item 

1 
2 

; 3 
'► 5 
6 

~ 
·9 
10 
11 
12 
13 

14-
15 
16 
17 
18 
19 
20 
21 
22 • 

···23 
2l+ 
25 

'26 

···27 
•· 28 ••'29 
·-30 

31 
32 
33. 
34 
35 

• 36 
37 
38 
39 
4-0 
4-1 
42'· 
4-3 

' - - .. -- ·-. . 
.. , ... 

STEERING COLUMN ASSEMBLY 

Oesulptlon 

Horn Push complete. 
UOT,11 Push. 
Sprtng. 

. Hou·,ing for Hom Push. 
Cor,tnot CJIJ>• 
Contact. 
Cable Complete. 
4llA Shakeproof' Washer. 
Special Terminal f'or Horn Push. 
Spring Cup. 
Scre,r 6BA. C sk. 
Steering Wheel & Fairing Tube. 
Domed Nut. (Polished Nickel • • 
Chromed). . 
Double Spring Washer 5/16". 
Bolt !/16" BSP. 
Retaining Screw. 
Shim. 
Bush. 
Spherical Housing. 
Brocket. 
Bolt 5/16" BSP'. 
Insulating Tube. 
Nut 4BA Hex. . 
Bolt 4BA 3/8" Long. 
Nut 5/1611 BSP. 
Washer !/16" Shakeproof Ref 1218 
Code Bark. 
Sleeve. 
Insulating Sleeve. 
Clip. 
Bolt 2BA 1~1/4" long. 
Washer 2BA. •· •• • 
Nut 2BA. 
.Retaining Plate. 
Washer. .. .. 1 

Draught Excluder. 
Draught Excluder Plate. 
Steering Column. 
Bolt 5/16" BSP •. 
Earthing Connection. 
Flexible Coupling. 
Washer 5/16" dia. 
Nut 5/16" dia. slotted. 
Split Pµi 1/16111-dia. 1" long. 

~.,.J . 

• ;'J,. ····-'• 
• . • :c.--: . .3, ~.-, .. ~. 

No. off 
per car 

1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
4 
1 
1 

1 
1 
1 
1 
1 

• 1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
4 
1 
1 
4-,._ 
4-

49 

. .. 
. i 

i 

I 

1· 

q 
I 

i 
'· ! 



,
1 

TIE TUBE AND BALL JOINT.-ASSEMBLY..:-:.....----

WITH TELESCOPIC SLEEVE 1 
'1 
I 

' 

I 

I 
l 
I 
·I 
l 
1 
! 
l 

'.• 

., , 

. ., 
50 

3 

~ 
II 

@ 
12 

m 
13 

-14 

-10 

~ 
9 

@ 
8 

' · .. ,. 

6i 
19 

·, 

26 

)i 
I 

15 

i 
16 

5 
17 

18 

0 

0 
28 

I ! 
29 



TIE TUGE AND BALL JOINT ASSEM8L Y 

WITH TELESCOPIC SLEEVE 

Part No. Item Description 
No. off 
per car 

N.704.105 - Tie Tube Md Ball Joint Assea.bly, 2 
?\.430231 1 Tic Tube. 2 
N. 704.123 2 End Soc~et (outer). 2 
N.430401 3 Ball Bolt (outer}. 2 
N.430381 4- Socket Bearing (outer}. 2 
N.430371 5 Sprine for Outer Joint. 2 
N.4-30361 6 ShiJn washers for outer Ball as req'd 

Jo!nt. 
N.4-30871 7 Bolt ~16 11.BSF. 2 

- 8 'I/asher 5/16" dia.. MS. 2 
FK40s/K. 9 Slotted Nut ;/16" dia. 2 

- 10 Split ?in 1" X 1/16 11 ciia. 2 
N.4}04-11 11 Oil Re~aining Sleeve. 2 

- 12 Washe1· 1/2" dia. • 2 
FN408/K 1} Slotte-i Nut 1/2" BSF. 2 

- 14 Split Pin }/32" dia. 1.1/4". 2 
N.430271 15 Socket 3earing (inner). 2 
N.4302e1 16 Dall Bolt (inner). 2 
N,4..30291 17 Dearin,-; Ring (inner). 2 
N.1+-30_;01 18 llousin2; (inner). 2 
N.430321 19 Special Nut {inner). 2 
N.4-30331 20 Locknut for special nut. 2 
N.430941 21 Pc.ckin1: \'i:i.sher. 2 
N.4-30311 22 ~princ: (inner) • 2 
N.450341 23 Lockin1: Ring for q,ecial nut. 2 
N.430351 24. Locldnt: nut - Tie tube to rack. 2 
N ,4.30461 25 Clip-Slec.-ve to Tie Tube. ~ 

N,43~21 26 Telesc~pio Sleeve. 2 
- 27 J\ut I.J;J. plain )l;S. li-

N.'430431 28 Clip - Sleeve to Box. 2 
29 Screw 4 aA :Rd. Head 7/8" long. ~ 

N.430221 - Tie l'ube and Ball Join-: J.sserr.bly 2 
~~th Telescopic Sleeve. 

' 

51 



.. 
CLUTCH. CLUTCH ADJUSTMENT ANO STOP LIGHT SWITCH 

I 

'1'4 

@~ .. 
J 6 

7 

I 
15 

8 

112 

@11 

e. 8:~~­
~ 

10 

Q) ~~-------·iiiii- iiiiil4...;;;;;...;;;;;;;;;;;;;;;;ll!~c:= IC'.·. 

13 n 
16 

I 
·• 

-
~ 

23 

17 n 
,o;;;...~ 
L 18 19 

( 

@II , .. ' • 20 I 

@~ 
21 n 

t) @@@ 
24 25 25 - .·,~·;'.-' ,, • L 

252627 28 a 

- ---====-======--IS>. ~ WN 1iiMHll@WM NO ~ ~ 
25 30 29 

C mm11mm1m:~1w1 ) 0 
. 31 

!.,,i)J 
38 

··-- -~ 

~ ~ 
39 

O II 
35 • 

' 32 33 "e . - 37 • 
• 36 - \ 15 :e & ~~ 

52 "ffi{;' 1 , ?,l ,_) 

14 • • !~ 



CLUTCH. CLUTCH A0JUSTMFNT ANO STOP LIGHT SWITCH 

P.irt No. Item Description 
No. off 
por c.ar 

N.;..4.C:910 1 Driven Plate. 1 
N .11-405eo 2 Clutch Caver Asaeir.bly. 1 
N.440100 3 Relea~e Lever Plate. 1 
N.440200 4 I Release Bearing Ret.iinffr. 2 
N.440490 5 Relen3e Bearing o.nd Cup Assembly. 1 
N.440310 6 t Fulcrum Pin. 1 
Jli.D. 7 Zplit Pin ·3/}2• Dia. x 1.1/4• 1 

Long. 
N .1,1,0:,?')1 n Cl.ut.ch Opor:iting Lcvor. 1 

N.J.Jiu500 9 Du:ih. 1 
N.J,l,0~30 10 • Fulc:rum Dlock. 1 
fi.j10900 11 I 'l'nbv11,:ihcr. 1 
Jo'l~.1C!/7D 12 Sct::crc-w. 1 
1\.1, 705M 13 Trunnion Dlock. 1 

t; ·'• 71111 1/1, Conn<:ct.ion:i Linlc. 1 
K.D. 15 f.plit Pin 5/32" Dia. x 111 Long. 3 
ZJ.>J./F16 1G Steel Pin. 1 
f:Ei,/F7 17 Steel Pin. 1 

N.471151 18 Swivel Pin. 1 
N.1+70581 19 Bearing. 1 
N .1+70501 20 Rockin1~ Lever R.H. 1 

- 21 Plnin 'r.a~hcr -'/A" Dill. 1 
'ta'/~121,/100 22 ~immoncfo Pinnacle Nut. 1 
t • . J, 701+91 2j Sprine. 1 

- 21+ I l'l:lin "".Jh<.:r !;/16". 1 
l'X.20YL 25 Locknut. 4 
~.1;7nG1 2(, ~pMr.i.col llcnri.n~. 1 
N.I, "/111l1 27 Le,, r~,r.r Wn::hcr. 1 

:--: ·'• 71171 2ii #:,::her. 1 
N.4'"/1131 29 Operating Rou Couplute. 1 
N.l.-70571 30 ?ork End. 1 

N.620321 31 Return Spring. 2 
~ .620331 .,;2 To~washer - Clutch Spring. 1 
N.4-70861 3.5 Link. 1 

- 34 Set Screw 28A., Rd.Hd. x 2 
1/2• Long. - 35 Shakcproof Washer 2BA. 2 

- 36 Nut 2BA., Plain. 2 
Luca9 37 Stop Light Switch. 1 
315725 
SPl+/F/10 38 Steel Pin. 1 
AGS/899/6 39 Collar. 1 

53 



I 
I 

l 
l 
i' 
'i 
i 
: 

REMOTE CONTROL 

4 · 5 
6 

\ . ' 
e, 
lA 

c. 

54-

.1·• 

• 

IS. 

14CI) 
dC:I> .. 

IJ CSlll 

12 

II 

. ,··. 

I 



' . 

Part No. 

N.Z..54250 
AGS.58~ 
N.Z...54-540 -FN.40i/L •. 

N .z...54-510 
. N .Z..55120 
N.1.-54-no 
N .4,54.560 
N .z.. ,54.lt.60. 
N.Z...54-570 
N.454450 
N.Z..53880 
N.Z..55110 
N.?Ot+.118 
N .4,,54.070 
N.453920 
N.Z..54620 
N .Z..,54.0 30 
N .z...54-530 
N.Z..53990 
N.454-550 
N.454-520 
N.453830 

Item 

1 
2 
·3 
4 
5 
6 
1· 
a· 
9· 

10 
11 

· 12 ,, 
13 
14-' 
15, 
16 
17 
18 
19 
20. 
21 • 
22 
23 
24-
25 

. . 

' . 

REMOTE CONTROL 

Description 

Domo Nut. 
1/4-• Dia. Spring Washor. 
Stud. • 
Split Pin 1/16" Dia. 3/J+.• Long. 
5/j6• BSP. Slotted Nut. 
5/16" Plain Washer. 
Selector Pinger. 
Rocking Shatt U~t • 
X:oy. 
Gear Change Lever. 
Bea.ring Cup. 
Spring. 
Retaining ·Plato. 
Circlip. 
Dust Excluder. 
Gear Lever Knob. 
Paper Washer. , 
Cover Plate;··:· 
Stud - Gear Lever Location. 
Stud - Turret Cover.-
Remote Gear Change Turret. 
Dowel. 
Joint Washer., • • • 
Plug. 
Gear :Box Cover. 

I •• 

. ' 

No. off 
per car 

1 
7 
4-
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

. 1 
1 

. 1 
1 
1 
1 • 
2 
1 
1 
1 
1 
1 

55 

' • i 

-' . 

• 

: . 



GEARBOX CASING AND COVER 

·-··-- .. 

@ @=I (I ® ... ~ @ clCl 
II 10 9 8 7 4 3 l 

Iii-> 
12 

~ 
0 Ill 
6 5 

,.4 • 
~ 

13 

C 110 ~18 
16 

019 

-=- @ @) a: ~ 
20 2122 23 

@ 
24 25 

-==-26 
m..:.: ... fl 27 

© ~ 28 2 
8)@ ~ 
30 31 32 

~ 
37 -- fl 

36 
33 

u ~ 
34 35 

56 



i 

. 
' ' 

GEARBOX CASING AND COVER 
• . . 

P.irt No. Item Doscription 
No. off -- por car 

N.4,u020 1 Gear Box .Cover.• 1 
N.451740 . 2 Pivot ·screw (Gear Lever).* • ,2 
AGS.162/E 3 Spring Washer (Pivot Screw).* 2 
N.450770 4-. Screwed Bush.* • 2 
N.451880 5 Oil Filler Pl1. 1 . 
FBS.520 ,6 Copper llasher Oil Filler Plug). 1 
N.453120 7 Stud 1/4" BSP x 7/8" long. 2 
N.1;50600 8 Distance Washer (Selector Plate). 4 
N.450570 9 Distance Tube (Selector Plate). 2 

• N.450590 10 Tabwasher (Selector Plate). 2 
FN.10i./L. 1,1 Nut 1/4" ESP. ' 2 
N.452750 12 Selector Ball Unit. 3· 
N.450660 13 Set Screw (Spring reverse 1 

• plungerl• • 
N.452270 14 Spring Reverse flunger). 1 
N.450650 15 Reverse Plunger Selector plate). 1 
N.453040 -16 I Stud ilong) 5/16" BSP. 3 

• N .4-53070 17 Stud short) 5/16" BSP tor 1 
extension bracket. 

N.453100 18 Stud (short) 1/4" DSP tor 1 
extension bracket. 

FBS.379/DS 19 D~el 3/16" dia. 2 
N.453090 20 Stud (long) 1/4" :BSP tor .8 

extension bracket. 
AGS.585/D 21 Sprin'4 Washer. 11 
FN.104/L. 22 Nut 1 4". 11 
FB.105/41D 23 Bolt 5/16" BSP 5.5/8" long. 2 
N.451oeo 24· Domed Nut. 3 
PB.105/49D 25 Bolt 5/16" BSP 6.1/8• long. 2 
N.453080 26 Stud (long) 1/4-• BSP for gear 

box cover. 2 
FB.105/450 27 Bolt 5/16" ESP. 5.5/8• long. 1 
FBS.517 . 28 Washer. 2 
N.4-52.540 29, Plug 3/8" BSP. 2 
:rn.105/L 30 Nut 5/'16". 20 
.AGS.585/E 31 Spring Washer. 23 
FB.105/16D • 32 Bolt :/ 16• BSP •. 2" long. 5 
FB.10.5/43D 33 Bolt Y16 11 :BSP. 5.3/8" long. 1 
N.453050 34 ·stud (short) ,5/16~ ESP. tor. 2 

clutch casµ,.g. 
N.453060 • ·35 Stud (lor.g) .5/16" ESP. for 4 

clutch casing. • 
N.452730 36 Gear Box ·casing i off side~Paired 1 . 
N.452740 - Ge~ Box casing rear side 1 
N.453110 · 37 Locatinl? Bolt. 2 

* Not used when Remote Control is- fitted. 57 ...... .. 



,· 

i . 
CLUTCH CASING. GEAR BOX E'XTENSION 

16 17 

SPEEDOMETER DRIVE • 

' 14 

i 
15 

19 

., 
8 

~ 

28 

0 
29 
~ 

30 

13 

(tj) 

! 5 
0 

7 6 

o. 0 12 
II 

'• : 
~ . •• I' . 

,: 0 • t~),:_\ ~ 
. ;~~\s~-~r....-

: Rf r'.: 
'.t~'._:_; 

,t:i. .... 
21 

·Ji 
4 

•. 

1 

2 

0 . . . . . 



I 
I 

;'-'\ ·u 

l. .. ·-.•--·· 

CLUTCH CASING. GEAR BOX EXTENSION 

SPEEDOMETER DRIVE 

P•rt No. Item OescrlptJon No. off 
per car 

N.1+52760 1 Clutch Casing. 1 
N.1+50010 2 Joint Washer ( Cear Box Pront). 1 
ws.105/100 3 Setscrew 5/16" BSW. 1 
WB.106/22D 4, Bolt 3/8" BSW • 2 
WN.105/L 5 But 5/16 11 BSN. 4, 
AGS.585/E 6 Spring Washer 5/16". 8 
WB.105/21D 7 Bolt 5/16• BSW. 4, 
ws.105/171> 8 Setsorew 5/16" BSW. 3 
WN.106/L 9 Nut 3/8" BSW (Starter). 2 
AGS.585/P 10 Spring Washer 3/8" (Starter). 2 
N.li,51750 11 Inspection Port Cover. 1 
ACS.585/D 12 Spring Washer. 2 
ws.104/30 13 Setscrew 1/li, • BSW. 2 
N.li-51010 1li-· Union (Speedo Drive). 1 
N.451320 15 Gear (Speedo 2nd Redn. Driven~. 1 
N.451890 16 Cover (Speedo 1 st Redn. Shaft • 1 
N.li-51330 17 Worm. 1 
N.451350 18 Cear (Speedo 1st Redn. Driven). 1 
N.452600 19 Key. 1 
N.450400 20 Thrust Pad ( Speedo Drive). 2 
N.451170 21 Gear Box Extension Unit. 1 
N.451190 22 Joint Washer ~Gear Box Rear)• 1 
N.li-50960 23 Joint Washer End Pl.Ate). 1 
AGS.585/D 24 Spring Washer. 4, 
N.4,50890 25 End Plato. 1 
PS.104/71> 26 Setacrow 1/4 11 BSP. ,. 
N.311290 27 Rear Mounting lllock. 2 
FB.105/8D 28 Bolt !'/16 11 BSP. 4, 
AGS.585/B 29 Sp~ Washor 5,/16". 8 
m.105,/L :,0 Nut 1611• 8 

. 

59 

• ··-----·--------- --·--. --·-- ·-· -- ··-- ---·-. --··-••• 



0 

ga ~· = ti 8~ 
~ o -=-e 

G:t 

G-~-
~ c=:, 

e~ 
=~ =~ 
~(ci) 

c:::::::::;:; 

81t m. 
c:::::;:; 

!:i~ 
~te 

!al~ 

e~~~= 
~~ 

09 

., I 
I 

X09H\f3D SH:>/'M"9 • H\tHS Nl\tW 



' '. 
I 

MAIN SHAFT - 8.W./CRS GEARBOX 

Part No. Item Description No. off 
per car 

N.4536£io 1 Bearing Retaining Nut. 1 
N.450810 2 Tabwasher - Drive Shatt. 1 
N.452390 3 Bearing - Front Drivo Shatt. . 2 
N.453670 4 Distaneo Pieca - Drive Shatt.· 1 
N.452720 5 Circlip 1 
N.451550 6 Bearine; - Drive Shatt. 2 
N.453650 7 Distance Washer - Driva Shatt. 1 
N.453440 8 Gear. 1 
N.453680 9 Drive Shaft. 1 
N.453210 10 Woodruff Key. 1 
N.453560 11 Synchroniser Bloclcor Ring. J 
Ne453610 12 Sliding Hub 3rd and 4th. 1 
N.453020 1J Retainir.g Ring. 4 
N.453030 14 Shitting Plate. 6 
N.453600 15 Hub Fixed Jrd and 4th. 1 
N.453810-1 16 Thrust Washer -154 thick. 1 
N.453810-2 - Thrust Washer -145 thick. -
N.453810-J - Thrust Washer •1'6 thick. -
N.453810-4 - Thrust Washer "127 thick. -
N.453810-5 - Thrust Washer 118 thick. I• -
N.453810-6 - Thrust Washer "109 thick. -
N.453810-7 - Thrust Washer "100 thick. -
N.453570 17 Hub Free Jrd Gear. 1 
N.450930 18 Locl01ut - l'.ainshaft Front. 1 
l'f.450920 19 Tabwasher. 1 - 20 Thnlst Washer - Front - Centre 2 

l!ainshaft Bearing. 

0 
N.453800-7 - Thrust Washer •195 thick. -
N.453800-8 - Thrust Washer •190 thick. -N.453800-9 - Thrust Washer • 185 thick. -
N.453800-10 - Thrust Washer •180 thick. -
N.453800-11 - Thrust Washer • 175 thick. J 

N.453800-12 - Thrust W:isher •170 thick. -
N.453800-13 - Thru:Jt W:ishcr •165 thick. -N.453800-1'4, - Throat Wnshor • 160 thick. .. 
N.453800-15 - Thruot Wosher •155 thick. -
N.453800-16 - Thrunt W.:ishcr •150 thick. -
N.453800•17 - Thrust Washer •145 thick. -
N.4.53800-18 - Thrust Washer •140 thick -
N.4521+20 21 DearinB - Centre llain Shatt. 1 - 22 Thrust Washer - Rear - Centre 2 

lla.insha.f't Boa.ring. I 
N.453800-1 - Thrust Washer •225 thick -

61 

............. _........ -·-- -·· .......... ~-,- ·- --- "' ...... --- ·--,---·•·"'- ........ -- .... . 



I•• • •• 

MAIN SHAFT • 8.W./CRS GEARBOX 

Part No. Item Oescrfptlon No. off 
per car 

N.453800-2 - Thrust Washer •220 thic~ -
N.453800-3 - Thrust Washer •215 thick. -
N.1+53800-4 - Thntst W~her •210 thick. -
N.1+53800-5 - Thrust Washer • 205 thick. -
N.453800-6 - Thrust Washer •200 thick. -
N.453800-7 - Thrust Washer •195 thi~ -
N.45}800-8 - Thrust Washer •190 thick. -
N.453800•9 - Thrust Washer •18; thick. -
N.1+53000•10 - Thrust Washer .180 thick. -
N.453800-11 - Thrust W3.Sher •175 thick. -
N.453540 23 Hub Free 2nd Gear. 1 
N.1.,53550 24 Sliding Hub - 1 st and 2nd. 1 
N.1+52840 25 Thrust Washer. 1 
N.453590 26 Hub Fixed 1st and 2nd. 1 
N.452900· 'Zl Distance Washer. 1 
N.452890 28 Thrust Washer. 1 
N.452820 29 Gear - Freewheel Mainshart 1 at. 1 
N.452870 30 Free Wheel Hub - 1.fainshatt 1 at. 1 
N.450630 31 Spring - Freewheel. 8 
N.451260 32 PlW1Cer - Freowhcel. 8 
N.1+51300 33 Roller - Freewheel. 8 
J!.451230 31► Roller Retaining Plate. 1 
N.451250 35 Retninine Ri~. 1 
ll.1,53710 36 Frccwhocl A.'l:>ombly. 1 
N.l.,!,1030 37 But1h - Dcarinc Looa.tion. 1 
N.1+50520 JO Needle Roller Bearing. 1 
N.Z..53000 39 J.tain Dr-lvintt Shatt Unit. 1 
N.453360 40 Distance Pieco. 1 
N.452410 41 Needle Roller. 240 
N.453300 42 Dintance Piece. 1 
N.451910 43 Circlip - J.hlnshart. 1 
N.45.'370 l+4, Distance Piece. 1 
N.1+53220 Z..5 Woodruff Key. .} 
N.451730 46 Tabwasher. 1 
N.450790 47 Nut Retainine ltainshai't. 1 
n.i,.;1100 48 Retaining Ring. 1 
N.450.HO/ 49 Hub Reverse and Speeda. 1 

~A1 
N.452620 50 Bearing Retaining Ring. 2 
N.704201 51 Companion Flange. 1 
N.451600 52 Tab\~her. 1 
N.451610 53 Rotaini.ne Nut Coupling. 1 

62 

... --:-,-~---• ....... -. - .. ·--·. ---·--------------

,.-♦., 

I ·-· 



GEAR CHANGE AND LAYSHAFT 

0 

.. 

6} . . 
I .. . 
'·-------. - -•-·--- -·-- ·- ... -- ~ ----. -·- -- ... -- .::·----- .. 



.......:-.. 

GEAR CHANGE AND LAYSHAFT .. 

14§ 

150 

16.I 

0 
31 

61.. 

I 

8 
2 

• 3 

23 

© 
21 

11r 
0 

18 

N > 

4 7 

1s.ii■ WRIW 11 »eref-{(};lt1n·12 
15 

8 

$55 xs I cTIITtCl4nnC2 
• 16 

IN'R.:'l&W-0 § 
17 

\r d\ lvJ! 
27 

© 
19 

I) ~ 0. ® 0 
31 33 34 35 36 

I I i 
38 39 

40 

9 

' 
~ 

a 

© 
19 
~ 
20 

10 

~ 
11 

®) 
30 

0 
37 

I· 
41 

L 
I 
I 
l 

0 I_ 

I 

0 

I 

I 

I. 
I 

• I 

( 
·. 
I 

f 

f 
~ 
I 
.J 



GEAR CHANGE ANO LAYSHAFT 

Part No. Item Description No. off 
per car 

N.450990 1 Ball Cover.* 1 
N.450780 2 Ball Cover IMer iGear Lever~. • 1 
N.450830 3 Retaining Spring Cear Lever • • 1 
N.453620 4 Cear Change Lever.• 1 
N.70/+118 .5 Gear Change Lever Knob. 1 
Lucas 
515500-45 6 Reverse Light Switch. 1 
N.452560 7 Washer (Reverse Light Switch). 1 
N.451000 8 Spindle (Reverse Cear Idler). 1 
N.451160 9 Reverse Cear (Idler) with Bush. 1 
N.450750 10 Bush (Reverse Gear Idler). 1 
N.450360 11 Pork Selector (Reverse). • 1 
N.450860 12 Pivot Pin. 1 
N.452060 13 Tabwasher. 1 
N.45()1+30 14 Fulcrum Lever (Reverse). 1 
N.450180 15 Selector Shaft !Reverse). 1 
N.453630 16 Selector Shaft 1st & 2nd!• 1 
N.453640 17 Selector Shatt 3rd& 4th. 1 
N.452380 18 Pork (Selector 1 st & 2nd). 1 
N.451720 19 Tabwasher. 2 
N.450670 20 Nut (Fork Retaining). _ 2 
N.450530 21 Pork (Selectcr 3rd & 4-th). 1 
N.452660 22 Distance Washer Thick:neu .020• 1 

(Selector Pork). 
N.452670 Di&tance Washer Thickness .030" 1 

(Selector Fork). 
N.4-52680 Distance WasherThicmesa .040" 1 

(Selector Pork). 
N.450560 23 Selector Plate. 1 
N.450580 21+ Guide Block. 2 
AGS.58~D 25 Spring Wal'lher. 2 
N.Z..52780 26 Setscrew 1/4" BSP. 2 
N.4-50301 27 Layshaft. 1 
N.453230 28 1Cey. 4 
N.450480 29 Tabwasher. 2 
N.450320 30 Nut. 2 
N.452710 31 Circlip. 1 
N.451530 32 Bearing (Front). 1 
N.450690 33 Distance Piece iShort). 1 
N.450700 31+ Distance Piece Long). 1 
N.Z..5.}740 35 Spacing Washer. 2 
N.Z..53730 36 Roller Bearing. 1 
N.452440 37 Bearing. 1 

• Not used when Remote Control is i'itted. 65 

.. ··---- -· ·--- ---~ ... -4 .. ·-·-.---·-·-·-·--·•-- ... -- .. ·--- -
·-- -• - - , ... "' ··-. • • + 



GEAR CHANGE ANO LAYSHAFT 

P1rt No. Item Oescriptlon 
No. off 
per car 

N.1+53430 38 Gear !Layshaft Driving)• 1 
N.1+534-60 39 Gear L~haft 3rdi. 1 
N.1+50270 40 Gear Layshatt 21¥1 • 1 
N.450440 41 Gear Reverse). 1 

. 

.. 
. .... 

-

. 

66 

\._.,_ --·------.,------·· --•·-·--·----··--·· -.-.•------- ------------- -···- .... 



HANDBRAKE AND HANDBRAKE CONTROL 

67 



HANDBRAKE AND HANDBRAKE CONTROL 

0 

68 

...;... " 
\ ........... ~. 

A 
V 



HANDBRAKE AND HANDBRAKE CONTROL 

Part No. Item Description No. off 
.,., CM' 

N.713023 1 Handbrake Lever Aaay. 1 
N.713046 2 Handbrake Ratchet• 1 
N.713025 3 Distance Piece. 2 

0 
N.713019 4 Pivot. 1 
FN.104/lt 5 Nut 1/4" BSF. 3 - 6 1/4-11 Shakeproof Washer 1214, 4 

Code Bead. 
FS.104/7D 1 Setscrew 1/4,•·BSP. 2 
N.7UQ4.7 8 Pawl Rod Knob. 1 
N.713048 9 Pawl Return Spring. 1 
N.71304-9 10 Pawl Rod. 1 
N.713050 11 Pawl Rod Pin. 1 
N.713051 12 Handbrake Pawl. 1 
N.713052 13 Pawl Pivot Bolt. 1 
N.7190C9 14 Brake Rod R.H. 1 
m.20,5/x: 15 Locknut 5/16• BSP'. 4 
N.719011 16 Fork End, Pin and Spring. 4, 
N.719008 17 Brake Rod L.H. 1 
PN.1+05/K 18 Nut !;/1611 BSF Slotted. 1 
AGS.160/B 19 Washer 5/16" Dia. 1 - 20 Split Pin 1/16• Dia. x 111 Long. 2 
N.719005 21 Lever Brake Operating. 1 
SP.l+F11 22 Shackle Pin. 1 
AGS.899/6 23 Collar. 1 - 24 Split Pin J/32• Diaa x Y/+11 Long. 2 . 
N.719010 25 Bush. 1 
N.502051 26 Bush. 2 

0 
N.719006 27 Cocpensating Lever. 1 
AGS.195/4 28 Tabwasher. 1 
N.502091 29 Bolt 3/8" l!SP'. 1 
N.713069 JO Pork Erd. 1 - 31 Washer 1/4• Dia. 1 
N.713021 32 Dis ta.nee Piece. 1 
N.713020 33 Pin. 1 
FS.104/l+D 34- Setscrew 1/4 • BSF. 1 
FS.104/50 35 Setscrew 1/4• BSF. 1 
N.460591 36 Rubber Sleeve. 1 
N.460621 37 Screwed Sleeve. 1 
SKN.3063 38 Spring. 1 
N.460601 39 Fork End. 1 
N.713079 l+O Handbrake Control. 1 
N.460661 4-1 ElbO"II' Gaiter. 1 

69 

--·-··· -------·-----■ -------- ··--··· --------. - -



FOOT BRAKE AND CLUTCH PEDAL ASSEMBLY 

70 

~ 
19 

n 

ij 
28 
@ 

29 
0 
30 

Gl' 
92 

18 

0 
20 

l{B@o~ 
4 5 6 7 I' 

~D 
16 17 

!!I 
25 

II 

@) 
9 

-=tl 
10 
0 
II 
e 
,12 

~-.. 17 

8: 1 
26 

.0. -

15 , 

.. 
21 s---@ 

31 

u 
Q ~ 
32 33 

34 

['.! -
35 4 

® ~ 
37 36 

O•IIOD 
40 .. , 424344 45 46 

G) I_ 

l 
I 

·I 
I 
I ,. 

; I 

I 

0 



~ 
, • I 

I 

n, 
'--' 

FOOT BRAKE AND CLUTCH PEDAL ASSEMBLY 

Pert No. Item Desc:riptlon 
No. off 
pare.et 

N.71306'. 1 Clutch Podal Stop Plate. 1 
N.713O61 2 Rubber Stop. 2 
N.71306} 3 Clutch Lever R.H.D. Less Rubber 1 

Stop & Pedal Pad. 
• N.713066 - Clutch Lever L.H.D. lcu lhlhber 1 

Stop & Pedal Pad. - 4- Split Pin 1/16• Dia. x 1• long. 3 
PN.4O6.IL 5 Nut 3/8" BSP. 1 - 6 Washer 3/8• Plain MS. 1 
N.47O181 7 Distance Piece. 1 
N.4,7O171 8 Special Bolt. 1 - 9 Washer 1/4• Plain MS. 2 
PB.101+/9D 10 Bolt 1/4" BSP 1•1/8" long. 2 - 11 Washer Shakeproot 1/4• Dia. 2 
FN.104/L. 12 Nut 1/4" BSP • 2 
N.713O6O 1.3 Poot Brake Lever RH Drive. leas 1 . 

N.71.3O67 - Rubber Stop cl Pedal Pad. 
Poot Brake Lever LH Drive. leH 1 

N.47O111 14 
Rubber Stop & Pedal Pad. 
Pedal Pad. 2 

N.47O591 15 Rubber Pad. 2 
N.471250 16 Bearing. ,._ 
N.4712}1 17 Pelt Washer. ,._ 
N.4-71240 18 Grease Nipple (Teoalem.it H.3O). 2 
FB.1O6/180 19 Bolt 3/8" BSP. 1 - 20 Washer- Shakcproot ,3/8" dia. 3 
FB.1O6/10D 21 Bolt 3/8" BSP • 1 
PB.1O6/26I> 22 Bolt 3/8" BSP. 1 
PN.1O6/x 23 Nut ,3/8" BSP. 1 
N.713058 24 Pedal Cradle- 1 
AGS.899/2 25 Collar. . 1 
N.4-7O211 26 Pedal Bearing Pin. 1 
S:P.4/B/9 27 Steel Pin 5/16" Dia. 1 
N./+7O251 28 Special Bolt. 2 
PN.2O!/lt 29 Nut Y16" BSP. 2 - 30 Washer Shakeproor 5/16" BSP. 2 ' 
N.47O1O1 . 31 Pedal Sleeve Bearing. 1 
N.470111 32 Tabwaaher. 1 
N.47O121 33 Special Nut. 1 
SP.4/P/12 34 Steel Pin 5/16• Dia. 1 
J.CS.899/6 35 Collar. 1 
N.713062 36 Pork. 1 
ffl.206/1 37 LooJcnu.t 3/8• BSIP. 1 

71 

---·- .------.. . -·--·- ··---·-·-•---:· --....-i:::.,__,,,,.._.·-·--···· 



. 

FOOT BRAKE AND CLUTCH PEDAL ASSEMBLY 

P1rt No. Item Oescrlptlon No. off 
per car 

N.470891 38 Ga3ket for J.!aater Cylinder. 1 
N.1+70971 39 Gnsket for )faster Cylinder. 1. 
N.1+70561 40 Integral Tank Master Cylinder. 1 
N.lt.70951 41 Valve Washer tor Master Cylinder. 1 
N.lt.709lt.1 42 Valve Cup for Master Cylinder. 1 
N.Z..70911 43 Cup for Kaster Cylinder. 1 
N.Z..70921 44 Secondary Cup tor Master 1 

N.470961 
Cylinder. 

45 Cirolip tor Kaster Cylinder. 1 
N.470931 46 Bolt tor Kuter Cylinder. 1 

-

• i 

' 

72 

•• ·-·--- .--··----·-·-- ,-.•-·-- _..,_ • ·---·~,- ■ 



;:--., 
'. • I .. 

... .. _ .. ..,--:--·• .. ---

HYDRAULIC BRAKE SYSTEM 



- ·- -- -----· . ~"'- --- ·--
' 

HYDRAULIC BRAKE SYSTEM" 

s:; 

71+ 

--i 

C) 

0 

f 
I 

__J 



HYDRAULIC BRAKE SYSTEM 

P■rt No. Item Description 
No. off 
pwc:ar 

N.713015-2 1 :Pipe Rear 3-Wa.y to R.H. 1 
N.713015•1 - Pipe Rear 3-W'a;r to L.R. 1 
N.1+7071+1 3 3-Way Union. 3 
FB.106/l+I> I., Bolt l/8• BSP 1/2• Long. 1 

- 5 Shakeproot Washer J/8" Dia.. 1 
N.1+70891 6 Rubber Hose - Rear. 1 
N.1+1on1 7 Casket. 6 
N.4.70811 8 Special Nut 5/6". 3 
N.470821 9 Spring Waaher 5/8•. J 
N.1+70751 10 Banjo Oonnection. 2 
N.713056 11 Clip. 2 
N.1+70781 12 Gasket. J 
N.1+70791 13 Bolt tor Banjo Connection. J 
N.1+70831 11+ Bleeder Screw. I+ 
N.1+71091 15 Cover for Bleeder Screw. ,. 
N.1+70761 16 Clip C0t11plete. 2 
N.1+70621 17 Pipe Pront 3-Wa.y to Rear Hose. 1 
N.620571 16 Trilllount Paatener. 7 
FB.10V1CB> 19 Bolt 1/1+" BSP 1. 1/l+ • Long. 2 
FN.104/l 20 Nut 1/z.." BSP. 2 

- 21 Shakeproof Washer 1/1+ • Dia. 2 
N.1+706.31 22 Pipe Front 3-Wa.y to B/Pront 1 

• 0 ., 

i 
·., 

J-Wa.y. 
N.47061+1 2.3 Pipe )!aster C}lind.er to Front 1 

3-Way (R.H.D •• 
N.1+70991 21+ Pipe Kaster C}linier to Pront 1 

3-Way (L.H.D •• 
N.Z..70711 25 Banjo Oonneetion. 2 

I N.1+70871 26 Clip • 1 
FB.106/9D 27 Bolt 3/8"- BSP 1.1/8" Long. 1 
FN.106/K 28 Nut l/8 11

• 1 
; 

- 29 Shakcproor Washer 3/8" Dia, 1 
N.703055-B JO Pipe Front 3~ay to R.H. 1 
N. 703055-J. 31 Pipe Pront 3-Way to L.H. 1 

I 
i 
J 

N.722037 32 Rubber Hose - Front. 2 
N.470801, 3, Bolt tor Outlet Pitting. 2 
N.1+70711 J4. Outl'!t Fitting. 2 . 

l 
: 

N.4-70701 35 Banjo Connection, 2 
l'f.470661 36 Bridge !'ipe L.H. and R.R. 2 

·, 
• 

75 

. 
. --· - __ .... -·----·- . .-.. -··---··· - ... -.-----·••------- -------~ 



PROPELLER SHAFT 

. ,. 

-l- 1. 

' ' 

;, 

, . . ,_ 
I 

76 



PROPELLER SHAFT 

Part No. ham • 0escrtpdon No. off 
per car 

N.704203 1 Tube .lsaembl,r • 1 
M.704200 2 Ooupling. 2 
H.704,20I+. ., Tabwallher. 12 
Jr.701.205 4- Special Bolt. 12 

. 

-

. 
-

. 
. 

0 . 

' • 

77 



DIFFERENTIAL GEAR ·uNIT 

,..:~ ,/T,. '- .. ,,, 
,I".·$·~ l . 

--: ··.-1 . ' . 
, I 

i 
. I. 

\ . 

78 

~~ 

©= 
©i 

~= 
~r.1 

·""?ffa .,. 
. ~e Q!f:1,­
-~r& II) ·•e~ 

@)A 

! 
'°N 

::!\ •= 

o~♦~~. ~ 
•= 

.. f. " .. 

,._ . 
r 

·-l 
I 

.. 

t 

,I 



DIFFERENTIAL GEAR UNIT 

Part No. Item Description No. off 
per car 

N.4.90271 1 Locking Ring. 2 
N.4.90361 2 Bearing. 2 

,-. 
'. I 

'-·' 

N.4-90031 3 Crown Wheel Mounting - Coq,leta. 1 
N.4.90231 4, Crown Wheel. 1 
NJ+.904-60 5 Nut Slotted !/16• BSP. 12 - 6 Split Pin 1/16• Dia. x ,t'. 12 
N.4-90291 7 Bolt. 

' 
12 

NJ+.9014-1•1 8 Thrust Washer • 102" 
' 

2 
Thickness. 

' N.4.9014-1-2 - Thrust Washer •104." 
' 

. 2 
Thickness. 

N.4901Z..1•2A - Thrust Washer • 107" 
' 

2 
Thickness. 

N.4.9014,1-28 - Thrust Washer • 105• 2 
Thickness. 

◄ 
N.Z..9014-1-3 - Thrust Washer •110 11 2 

Thiclcness. 
N .4.901/+. 1-Z.. - Thrust Washer • 112" 2 

Thickness. I 

N.49014,1-5 Thrust Washer •114-" ' 2 -
Thiclmess. 

I 

N.4.9014.1-6 - Thrust Washer •116" 2 
I 

Thiclmess. ,Seleo-
N.4901/+.1•7 - Thrust Washer • 125" ,tive 2 

Thickness. As91. 
N.4.9014,1-8 - Thrust Washer • 1J0" 2 

Thickness. 
W.4.9014.1-9 - Thrust Washer •118" 2 

I 

Thickness. 
N .4901Z..1-10 - Thrust Washer •120" 2 

Thickness. 
N.Z..9014.1•11 - Thrust Washer •122" 2 

Thickness. 
N.490171•1 ' Spherical Thrust Washer. 2 

Thickness • 219" + • 001-•CXlOJ 
N.490171•2 Spherical Thrust Washer. 2 

Thickness • 221" + •001- •000 1 
NJ+.90171•3 Spherical Thrust Washer. ,• 2 

Thickness• 228"+ •001-•000, • 
NJ+.90171..r.. Spherical Thrust Washer. , 2 

N .490171-5 
Thickness • 231" + <X:>1-.000 

1 
Spherical Thrust Washer. 2 
Thickneaa • 234. • + •001 -• Q)(), 

79 / 

............. ·-··----···--·•··· ----- .... -.... _ --·....-·--- .... - .......... - --·-·· ··--· ·•···· 



DIFFERENTIAL GEAR UNIT 

Part No, Item Oescrlp~ 
No. off 
per car 

N.490051 10 Bevol Gear. 2 
N.490061 11 Bevel Pinion. 2 
N.4901+71 12 Gear Spindle. 1 
N.490161 1J Lock Pin. 1 - 14 Split Pin 1/16" x 1/2" • 1 
N.490301 15 Special Nut 7/16" BSP. 4 
N.4.90261 

!_ ~~ Bee.ring Cap .Attachment Stud. 4 
N.4.90131 :.•,., Locking Plate. 2 - 18 Spring Washer 2BA. 2 - 19 Set Screw 2BA Bex Head. 1/2"Lcmg. 2 

0 

N.721017 20 DU'ferential Gear Houaing 1 
Coq,lete. 

N.721007 21 Adju.otable Washer. 1 
N.490221 22 Drl:ring Pinion. 1 
N.721010 23 Taper Roller Bearing. 1 
N.721018 24, Bearing Housing. 1 
N.721006 25 Stud. 5 
N.310380 26 Ta.bwasher. 5 
FN105/L 27 Nut !;/16• BSP'. , 5 
N. 72100f+.-1 28 Diatanco Piece 1 •423". 1 1 
N.72100f+.-2 Distance Piece 1•443 8 1 
N.72100f+.•3 Distance Piece 1•4,6J• l 1 
N.721014-1 29 Distance Washer. 1 

Thickness •200". 
N~721014-2 Distance Washer. 1 

Thickness •202". 
N.721014•3 Distance Washer. 1 

Thickness • 20/+. •. 
N.721014-4 Distance Washer. 1 

Thickness •206". Seleo• 
() 

N.721014--5 Distance Washer. tivo 1 
Thickness •208". I.H7• 

N~721014-6 Distance Washer. 
' 

1 
Thickness •210" •. 

◄ 

- N.721014•7 Distance Washer. 
' 

1 
Thickness •212". I 

N.721014-8 Distance Washer. 
Thickness •214•• 

I 
1 

N.721014,-9 Distance Washer. 1 
Thiokneea • 216" • 

N.721014•10 Distance Wanhgr• I . 1 
Thiokneaa • 21 • 

N • 721014•11 Distance Washer. I 1 
ThiOkneH • 220". ' 

80 



DIFFERENTIAL GEAR UNIT 

Part No. Item Description 
No. off 
per car 

N .721009 30 Taper Roller Bee.ring. 1 
N. 72100.5 31 Distance Washer. 1 
N.721011 32 Oil Seal. •1 
N.704.206 33 Ocmpanion Flange and Dust Seal. 1 
N.490201 34- Special. l'aaher. 1 
N.~902.51 35 Tabwasher. 1 
nr.212/x 36 Nut 'rh:1n 3/4-". BSP. 1 



REAR AXLE. SHAFT HOUSING AND SNUBBER STRAPS 

a ·4.fo.ti 
.. 7 

0 411 
s • 

. ! ! 0 9 
23 ' 

e ~ 
• 17 II 

. Ill 0 
0-
II 10 

19 20 I 

1· I 
I 
I 

16 11 
J 

'iiif O -o 
l 

• I 
I 

13 !4 IS 
. . 

0 
I . . . 

r 

.n l I 
• 82 



REAR AXLE SHAFT HOUSING ANO SNUBBER-STRAPS 
• 

P•rt No. Item Description No. off 
perar 

N.502401 1 Rear Axle Casing. 1 
N.501211 2 Sealing Ring. 2 
N.501201 ., Bush for Suspension Arm. 2 
N.620311 4 Washer Plate. 4 - 5 Washer Shakeproof 1/4• Dia. 16 
FB.104/6D 6 Bolt 1/4• BSP'. 8 
N. 703051 7 Snubber Locating Plate. 2 
N.70l..05} 8 Rubber Buffer. 2 
FS.104/l+D 9 Bolt 1/4• BSP'. 8 
N.501651 10 Piller Plug. 1 
N.501671 11 Gasket for Piller Plug. 1 . 
N.501271 12 Screen for Ventilator - 1 

Axle Casing. 
w .501291 1} Cap for Ventilator - 1 

Axle Casing. - • 14 Washer Shakoproot 2 BA. 1 - 15 Screw 2 BA 1/2• Long. 1 
N • .502251 16 Ga3ket - Differential Unit to 1 

.Axle Housing. 
PN.10!:/K 17 Nut !;/16• BSP. 12 
ACS.195/2 18 Tabwasher. 12 
N.50161..1 19 Drain Plug - Rear Axle Housing. 1 
N.501661 20 • Gasket tor Drain Plug. 1 

.N.502071 21 Attachment Plate. 1 
N.4604-51 22 Brake Lever Gaiter. 1 
N.620301 2.3 Snubber Strap. . 2 

-

. 

; 

83 

' __ , 



.J------ .:.. _ _. .. _.__. - ----

REAR AXLE SHAFT AND BEARING 

HOUSING R.H. AND L.H . 

• I, I 

~ 0 8 
8 

. 

9 

L (Q) . 
II 

7 

V g 0 
13 

~ 3 ' I 
12 I 

0 I 
I 
I 

6 I 
• I 

0 
I 

I 
I 

5 

I 

0 I 

I 
~ 0 ! 

4 15 

l I 0 14 

10 

2 



REAR AXLE SHAFT ANO BEARING 

HOUSING R.H. ANO L.H. 

Part No. Item Description No. off 
~CM 

N.501331 1 Half Shaft L.H. complete with 1 
Studs Used up to Chassis 1405. 

N.501311 2 Half Shaft R.H. Cont>leto with 1 
Studs Used up to Chassis 1405. 

N. 71901+1 - Half Shaft L.H. couplete with 1 
Studs Used on Chassis 1406 am. 
onwards. 

N.7190!+2 - Half' Shaft R.H. complete with 1 
Studs Used on Chassis 1406 and 
onwards. • 

N.501421 3 Bearing Housing L.H. 1 
N.501411 - Bearing Housing R.H. 1 
N.501391 4- Retaining Ring L.H. 1 
N.501381 - Retaining Ring R.H. 1 
N.502261 5 Oil Sealing Ring. 2 

Used up to Chassis 1405. 
N. 719039 - Oil Sealing Ring 2 

Used on Chassis 1406 am onwards. 
N.501501 6 Ball Race. 2 
N.501371 7 Lockwasher. 2 
N.501361 8 Retainil\g Nut L.H. 1 
N.501351 9 Retaining Nut R.H. 1 
N.501401 10 Locking Ring. 2 
N.501431 11 Gasket. 4 
N.501441 12 Tabwasher. 6 
N.501451 1J Bolt. 12 

0 
N .4,22161 14 Stud tor lfheel. 10 
m.208/X 15 Nut. ' .. 10· I 

I 

I . 

I . 
' 

85 r 



ASSEMBLY OF SUSPENSION UNIT (REAR) 
AND NEWTON SHOCK ABSORBERS 

@::1 

c0)}jj"'----J-----')Q 

l I 

86 

0 



ASSEMBLY OF SUSPENSION UNIT (REAR) 
AND NEWTON SHOCK ABSORBERS 

Part No. Item Description No. off 
per car 

N.719024. - Asseir.bly of Suspenaion Unit. 2 
N.500201 1 Special Nut. 2 
N.500381 2 Lockwasher. 2 
N.5004.11 3 Oil Seal Spacer. 2 

• N.500161 4, Oil Seal Ring (Small)• 2 
PN.10!:/lC 5 Nut !;/16 11

• 16 
N.4.2oz.71 6 Tabwasher. 16 
N.500321 7 Cover Plate Stud. . 16 
N.50011 •. 1 8 Cover Plate. 4, 
N.500151 9 Oil Seal Ring. 4 
N.500581 10 Cover Plate Casket. i.. 
N.5()()l..61 11 Ball Race. 2 
FN.107/I 12 Nut 7/16" BSP. 12 
ACS.19;i,!I6 13 Tabwasher. 12 - 14 Washer Plain 7/16". 12 
FB.107/19D 15 Bolt 7/16" BSP' 2•3/8" Long. 8 
N.71901Z.. 16 Suspension tmit bod3. 2 
N.4,201..01 17 Pibro Washer. 2 
N.420091 18 Valve Cap. 2 - 19 li!ills Pin Rer. G.P.} 1/8" Dia. x 2 

1 • 3/8" Long. 
N.719022 20 Stud. 2 
N.4-20351 21 Piston Cap Washer. 4 
N.4,20191 22 Piston Chamber Cap. 4-
FB.107/2.IJ) 23 Bolt 7/16" BSP 3" Long. 4. 
N.5001+51 24. Needle Roller Race. 2 
N.5004.21 25 Cover Plate Casket. 4 
N • .500621 26 Distance Piece. 2 
N.719023 27 Main Shatt and Arm coq,lete. 2 
FB.10~200 28 Bolt !;/16 11 BSF. 2 - 29 Shakeproot Washer 5/16" Dia. 2 
FN.10!VK .30 Nut s,'16" B.SP • 2 
N.701+210 31 Newton Shock Absorber. 2 
N.719021 32 Washer. 2 
FN.Z..1<Vl 33 Nut Slotted 5/8 11 BSP. 2 - 34- Split Pin Y.32" x 1 •1/4-" Long. 2 
N.719059 35 Paoldng Piece. 4-

87 



l 
ri 

. j SUSPENSION ARM AND TORSION BAR 
I 
I 

~ 
,, O! 

8 
21 u 

14 E3iii, 
(9) 23 
15 

SI y 
l 16 0 .. 2A 

0 

• 17 25 

.J 

-~ lJ • 18 l6 
' ◄ 

~ 27 
5 9 13 ... 

028 
O 12 

.JI~ , ~II~ _ ,I.lo 129 

»~ 

□ 36 35 

7 

0 
8 

~ 
V 
II 

• t 
u 9 10 ' 

88 

I 

0 I 

I 
' 

;-,. 
I 
! 
i 
,· 
I 

t 
I • 

0 I 
f, 

. ;-

" I 
I 
' I 
I . . 
1-



SUSPENSION ARM AND TORSION BAR 

Part No. Item Description 
No. off 
pwcar 

N.500041 - Suspension Arm Aasy. 2 
N.500211 1 Suspension Am Shatt. 2 
N.500301 2 Oil Seal Locating Ring. 2 
N.500291 3 Oil Seal Ring. 2 
N.5002.4.1 4 Ball Sleeve with Bushl Paired 2 
N.500251 5 Ball Sleeve Housing 4 
N.500111 6 Suspension Arm. 2 
N.500441 7 Casket. 2 
N.500571-1 8 Shilll •001" thick. • aa reqd 
N.500271 9 Cap for Suspension Arm. 2 
N.500561 • 10 Tabwashcr. 8 
l'B.10V8D 11 Bolt 1/4-" BSP 111 Lang. 8 
N.50054-1 12 Red Fibre Washer. 2 
N.500551 13 Planged Plug. 2· 
FN.210/K 14- Nut Thin 5/8" BSP. 2 
N.500361 15 Lock Washer. 2 
N.5001.31 16 Ball Sleeve Stop Pin. 4 
N.4-20381 17 Red Fibre Washer. 4 
N.500231 18 Bush tor Ball Sleeve. 2 - 19 23A Nut. 4-- 20 2BA Bolt 111 long. 2 
N.500331 21 Large Spring Clip. 2 
N.500351 22 Saddle Piece. 4-
N.500282 23 Cover tor Oil Retainer. 2 - 24, 2BA Bolt 5" long. 2· 
N.500341 25 Small Spring Clip. 2 
N.500261 26 • Flexible Oil Retainer. 2 
m.101/L 27 7/16" BSP' Nut. 6 - 28 7/16" Shakeproot Washer. 8 
FB.107/9D 29 7/16" BSF Bolt. 6 
FB.106/SD 30 7/16" BSP Bolt. 2 
N.704-126B .31 Anchor Bracket R.H. 1 
N. 704126A - Anchor Bracket L.B. 1 
N.704129 32 Adjusting Screw. 2 I 

N. 704126 33 Locl<nut. 2 
N.704130 34 Swivel Nut. 2 
N. 704127 15 Torque .Anl, 2 
N.502141B .36 Torsion Bar R.H. 1 
N.50214-1A - Torsion Bar L,H. 1 

89 



REAR BALL JOINT ASSEMBLY AND ATTACHMENT UNIT 

i4 

,<?~. 

90 

5 

0 
6 

e 
7 

~13 
~ 14· 

~15 

C::>16 

i" 
. e,a 

-o· 25 26 
~ 

17 l8 

92, .. 
030 

~31 

lk-. 
10 

32 

33 

• i 

0 
i· 
r 

i 

I 
ol 

r 

I 

!· 
t 
I 

I 



• 
REAR BALL JOINT ASSEMBLY AND ATTACHMENT UNIT 

Part No. Item De1crlptlon 
No. off 
pet car 

rn.1ot:V1t 1 Nut 1/2" BSP. 2 - 2 Washer Shakeproof 1/2" • 2 
SKN.84.3 3 Bear~s. l,. 
PB.105/80 l,. Bolt 16" BSP. 4, 
N.620021 5 Washer Plate (Attachment Unit). 2 - 6 Washer Shakeproot 5/16" Dia. z.. 
PN.10~X 7 Nut 5/16" BSF. z.. 
N.71904lt- 8 Major Arm. Attachment Unit. 1 
N.71901+3 9 Minor Arm. Attachment Unit. 1 
PB.106/9D 10 Bolt 3/8" BSF • 1 - 11 Washer- Shakeproot' 3/8" Dia. 1 
PN.106/IC 12 Nut 3/8" BSP. 1 
FN.109/lt 13 Nut 9/16" BSP. 1 
N.502131 14- Tabwasher. 1 
N.501771 15 Housing Outsido Thread. 1 
N.502121 16 Shim • 005". as reqd 
N.501711 17 Ball Bolt. 1 
N.501721 18 Socket Bearing-·Ball Bolt. 2 
N.502111 19 Shim •002". as reqd 
N.501751 20 Shim •020". asreqd 
N.501761 21 Shim •005". aareqd 
N.502101 22 Shim • 002". aareqd 
N.50174-1 2, Housing Inside Thread. 1 
N.501781 24 Locking Rin,. tor Housing. 1 - 25 Screw 4BA 3 Z.." long. 2 

0 . ... 

- 26 Nut 4BA plain. 2 
N.501821 27 Wire Clip. 1 
N.500351 28 Saddle Piece. 1 
N.502161 29 Rubber Oil.Seal. 1 
N.502171 30 Spring Cup. 1 
N.501791 31 Spiral. Spring. 1 
N.502371 32 Rear Ball Joint Asseuibly. 1 
N.502191 .,, Angle Tabwasher. 1 
m.110/K 3l,. Nut 5/8" BSl'. 1 

.. 



·1--·-

-1 
1 

~ EXHAUST SYSTEM 

1· 

1 ., 

I 
1 
I • 

1 

O--

92 

- -e-t 
-N - -

.. 
·-· 

Q 



P1rt No. Item 

N.716063 1 
N.510591 2 
N.716053 3 
N.716052 4 

• N.510171 5 
N.510631 6 
N.716061 7 
:N.716062 8 
FB.10V8D 9 
Jf.716068 10 - 11 - 12 
!'B.1oz./x 13 

.. 14 
FB.10V4D 15 
PB.104/61> 16 
N.716060 17 - 18 - 19 
N.716059 20 · 
N. 716058 21 
N. 716065 22 
N,716067 23 
x.716066 24, 

;'') f . 

! • 

I 

EXHAUST SYSTEM 

Description No. off 
per car 

Pipe Clip (Complete). ., 
Socket. 2 
E.xhauat Down Pipe iRear) • 1 
Exhaust Down Pipe l"ront) • 1 
Ring Nut. 2 
Flexible Mounting. 4 
Silencer Clip iBottOlll Halt)• 1 
Silencer Clip Top Halt). 1 
Bolt 1/4• BSP. . 5 
Reinforcing Plate. 4 
1/4.• BSP Nut (Braaa). 8 
1/4• BSP Locknut (Bn.aa). 4 
1/4• BSP Nut. 8 
1/4 • Dia. Spring Washer., .12 
1/4• BSP Bolt. 6 
1/4• BSP Bolt. 2 
Lug. 1 
2 BA Nut (Brase). 1 
2 BA Cheese Head Bolt 1,1/2"Long, 1 
Clip. 2 
Silencer. 1 
Exhauat Pipe. Rear. 1 
Jbhawst Pipe 011p. lloar. 1 
bhau.et Pipe O~ip• 1 

. 

I 

" 

I 

• 

i 

, .... , 



FUEL SYSTEM. TANK AND FILLER 

11 

054 
ASS 

II -Sf 60 M 
/"t,.,.~----....=•U~~,--

o-41 
a-n 

9li-

0 

04 

:. 

' ,· 
L 
' 

I 
r 

I 

"' ~ 
I' 
I 
r 
r 
f. 
~ 

' 



FUEL SYSTEM. TANK AND FILLER 

Part No. Item OeKrlptlon No. off 
percar 

N.705273 1 Escutchoon. 1 
N.705249 2 Plunger. 1 
N.705248 ' Plunger Housing. 1 
N.705250 4 Pernile Housing. 1 - 5 Washor- Shakeproor 2BA. 2 - 6 Screw 2DA Rd'Head }• long. 2 
N.705398 7 Cable Caaing, complete. 1 
N.705J99 - Cnble 0o111>lote. 1 
N.702082 8 .MJu:,t.able Stop. 1 
N.702066 9 Clamp ScrC'lf. 1 - 10 'Phillips' Screw No. 4 x. 7/8" 2 

long. Raised head chrome. 
PN.104/L 11 Nut 1/4" BSl'. 2 - 12 W a::ihor, plain 1/4" • 1 
N.702065 1' Spnccr. 1 
N.702113 14 Piller Door. 1 
N,702077 15 Hinge Spindle. 1 
N.702076A 16 Spring L.H. 1 
N.702076B - Spring R.H. 1 
N.702074A 17 Hinge Bracket L.H. 1 
N.70207/+B - Hinge Brncket R.H. 1 
N.7020!)6 18 Piller Cnp. 1 
N.702061 19 Cotch. 1 
N.702062 20 Opernting Plate. 1 
N.702064. 21 Extension Spring. 1 
N.702063 22 Catch Bracket. 1 
N.702083 23 Packing Block. 1 
SP4.C,3. 24 Pin. 1 - 25 Split Pin 1/16• dia. 5/16• long. 1 
N.702090 26 Catch Spring. 1 
N.702052 27 Spring Clamp Screw. 1 - 28 Washer, Shakcproof 1/1+ •. 1 - 29 Screw 3BA Rd'Head 9/16• long •• 6 - .30 Washer, Shakeproof JBA • 6 
Y.70236 31 Float Unit. 1 
N.708030 ,32 Float Unit Casket. 1 - 33 Screw 2BA Rd'Head 9/16" long, 2 - 34 Washer, Shakeproor 2BA. 4 
Lucas 35 Petrol Reserve Unit. 1 
78016A 
N.708034 36 Casket• Reserve Unit. 1 
N.702089 37 Bose Clip. 2 
N,702081+ 38 Petrol Piller Hose. 1 

95 



FUEL SYSTEM. TANK AND FILLER 

Part No. Item Description 
No. off 
per car 

N.702086 J9 Petrol Overflow Hose. 1 
N.707102-14. 40 Hose Clip. 5 
FS.104/50 41 Setscrew 1/4" BSP. 1 - 4-2 Washer, 1/4" Shakeproot. 1 
FN.104/K 43 Nut 1/4" BSP. 1 
N.702088 44- Cleat. 1 
N.708062 45 Vent Pipe-Fuel Tank to 1iller 1 

Box. 
N.708068 46 Vent Pipe Clip. 2 
N.702119 4.7 Rubber Hose Connector. 1 
N.708067 l+8 Rubber Hose Cormection. 1 
N.708039 49 Bolt• Tank Strap. 4 
N.708036/1 50 Tank Strap ~Short)• 2 
N.708036,12 51 Tank Strap long)• 2 
PN.10Yl, 52 Nut 5/16•. 4 
FN.205/L 53 Locknut. 4 
N.}10510 51+ Washer, SWDp Pltig. 1 
N.70804.7 55 Sun:;, Plug. 1 - 56 Union Nut 1/4• BSP. 1 - 57 Grommet RM. 1700. 1 
N.708057 58 Main Fuel Peed Pipe (Short) 1 

complete. 
N.530201 59 Tubing Nut. 2 
N.5.30301 60 llexible Tubizig Connection. 1 
N.530191 61 Tubing Sleeve. 2 
PB.1o4/4D 62 Bolt 1/4•. 1 
N.708056 63 Main Fuel Peed Pipe (long). 1 
N.530291 61.. Trimount Paatener. G 
N.520611 65 Union. 1 
N.520591 66 Flenble Pipe. 1 
N.718050 67 Tap. 1 
N.708049 68 Adaptor. 1 
N.708065 69 Puel Tanlc. 1 



.,- ..... a• 

, I .. , 
·• .... 

.• . 

LUBRICATION SYSTEM-ONE SHOT 

'J7 

""T""I,--:-• 1•.us H# ----:-,, .,_ .,.,..-, ... -



LUBRICATION SYSTEM-0 . NE Si'.tOT 

0 
. I 

I 

l 

98 



LUBRICATION SYSTEM-ONE SHOT 

Part No .. Item Description No. off 
pwor 

N.530181 1 PU!ll' and 'rank. 1 
FB.1o4/9D 2 Bolt 1/J+• BSP • 4 
FN.104/IC 3 Nut 1/4• BSP. 7 - 4 Sha.Jeep root Washer 1/1+ •. 7 
N.704046 ~ Reinforcing Plate. 1 
N.530191 6 Tubing Sleeve 5/16". 4, 
N.530201 7 Tubing Nut 5/16". 4, 
N.704102 8 llain Delivery Pipe ~Rear~ mm. 1 . 
N. 704-103 - Main Delivery Pipe Rear LHD. 1 
N.530291 9 Tri.mount Fastener. 1 
N.5.50301 10 Plexible Tube Connection. 1 
N.704024 11 ltain Delivery Pipe il'ront~ RHD. 1 
N.704-029 .. Main Delivery Pipe Pront um. 1 
N.530211 12 Header (Conplete with Unions). 1 
N.5.}0221 13 Air Chamber. 3 

. l 

N.530231 1lt- Air Chamber. 1 
N.530331 15 Casket. 8 
N.7oz..023 16 Delivei Pi~e to Steering 1 

Column RHD • 
N.704028 .. Delivery Pipe to Steering 1 

Column (LHD). 
N.530251 ~ 17 Tubing Nut 3/16". 12 
N .530241 18 Tubing Sleeve 3/ 16" • 12 
N.530281 19 Kale Tube Adaptor. 4, 
N.704025 20 Delivery Pipe to Steering Raolt 1 

(RHD). 
N.701+030 - Delivery Pipe to Steering Rack 1 

(LHD). 
N.704.022A 21 Delivery Pipe (Rigid) to 1 

RB Wheel. 
N.704022B 22 Delivery Pipe (Rigid) to 1' 

LH Wheel. 
N.722036 23 Flexible Delivery Pipe (LH 2 

and RH Wheels). 
N.530261 24- Plexible Tube Connection ,YH,•. 2 
N.530081 25 Clip Complete. 2 
N.530071 26 Clip Complete. 2 
N.5}031+1 27 Pipe Clip. 1 
PB.104/l+D 28 Bolt 1/4• BSP 1/2" Long. 2 
FB.104/5D 29 Bolt 1/4" BSP 5/8" Long• 1 
?t"D. 30 2BA., Bolt J/~ 11 Long. 8 
ND. .31 2BA., Nut • 8 

99 

' ---··-·-----------,----,---.-----.,....,.-~..--.-·--....-.- .............. --



ENGINE CONTROLS R.H.0. ANO L.H.0. 

,!-o 

= 

100 

::I .... 

s:iO i"···iti-·@·-6' 
E_b:s. ;; 

,l 

~· Q .. 
: e• 
: O• 

)rBJ .. 
!~• 
!!"' .. 

00-• 

fl 

Ill 

... 
0~ 

~;;;,;:.+.-:i.' 

(Q'.5.?-' ,~ 

:!i 

V•. ~ ~= 
• 

. 

1 
o~ v::1 
e~ ~· 

l:f 

0 
I 
f 

I 

I 

! 

I 
r 



ENGINE CONTROLS R.H.D. AND L.H.D. 

Part No. Item 081Crlptlon 
No. off 
p« car 

- 1 Round Head Screw 2BA. x 1/2"long. 3 - 2 Washer Shakeproaf 2 BA. 7 
w.,540951 ' Clip. 1 - le. Nut Plain 2BA. 9 - 5 Round Head Screw l+J3A x 1/2"Long, 2 

. -·. N.710037 6 Cable 0la:mp. 4 
N.710051 7 Cable Clip Bracket. 2 - 8 Washer Sh.akeproot l+J3A. 4 - 9 Nut Plain 4l3A. 4 - 10 Throttle Control Lucas WG/1(/r/ 1 

1CD1+732119P. - 11 Ignition Control Lucas Wo/16I/ 1 
IDl.732119P. 'Used up to Chassis 
1425'. - 11 Ignition Control Lucas wr.,'1Cic/lD 1 
47-32118B. Used on Chaaaia 1426 
a.ncl onwards. ' - 12 Mixture Control Luoaa Wo/1Cic/ 1 
XD4.732118B. 

N.710058 13 Throttle Lever Lift• 1 - 11+ Washer Plain 1/1+". 3 
.FN104/I 15 Nut Plain 1/1+". 4 
N.710052 16 Pin. 2 - 17 Washer Plain 3/16". 4 
N.710044 18 Pivot Pin. 1 

19 Split Pin 1/16" x 1/2" long. ' 1 -
n _.., 

N.710035 20 Hand Throttle Control Lever. 1 - 21 Bolt 4BA 1/2"long Hex. Head. 1 
N.710046 22 Cable Bracket. 1 

'used up to Chassis 11+25' • - 23 Bolt It.BA J/8" long Hex. Road. 3 
N.710034. 21+ Back Plate. 1 
N.710039 25 Control Box. 1 - 26 Washer 4BA Plain. ., 

- 27 Nut Sim:conds 2BA (CPI). 6 - 28 Bolt Hex. Head 2BA x 1/2" long. 4 
N.710050 29 Throttle Control Rod Oonplete. 1 - 30 Washer 2BA Plain. 2 
N.710<1+2 31 Throttle Control Lever. 1 
N.7100..7 32 Sealing Washer. 1 
N.71004-1 .n Return Spring R.H.D, 1 
N.710057 • - Return Spring L.H.D. 1 
N.710036 34 Control Shatt. 1 

101 



ENGINE CONTROLS R.H.D. AND L.H.D. 

P•rt No. Item Description No. off 
perc:ar 

FB.104/8D 35 Bolt 1/4• Hex. Head. 2 - 36 Bolt 2BA 5/8" long Hex. Hoe.ii. 2 
N.710038 37 Control Shatt Bracket. 1 
N.373000 38 Pulcrum Adjusting Screw. 2 - 39 Washer Shakeproot 5/16". 2 
FN.205/L 40 Nut Plain 5/16•. 2 
N.710'1+3 41 Accelerator :Pedal. 1 
N.710056 42 Ignition Control Rod Complete. 1 0 

'Used up to Chaallia 1425' • 
N.54,0271 . 43 Bolt. 1 
N.54,0251 44 Oilite Bush. 1 - 45 Washer Shakeproof 1/4". 1 
N.7100,54. 46 Ignition Lever. 1 - 47 • 4BA Bolt Hex. Head .5/8" long. 2 
N.710007 48 Bracket (Ignition Lever). 1 

'Used up to Chassis 1425'. 
N.710059 1+9 Rubber Mounting-Ignition Lever 1 

'Used up to Chasaia 1425'. - 50 Nut 4BA Simmonds BPI. 2 
N.Slt.1181 51 Bush (Ignition Control). 1 
N.710061 52 Ignition Control Rod COlllplete. 1 

'Used on Cha.asia 1426 and 
onwards'. 

N.710060 s, Mounting Plate. 
'Used on Chaeais 1426 and 

1 

onwards'. 

102 



. ··, 
( \ ' .. . . 

' ), 

BONNET STAY AND LOCKING MECHANISM 

103 

" 

j 

I· 
; . 
i 



BONNET STAY AND LOCKING MECHANISM 

" .. 

101+ 

i 

1. 
I 

I 
!, 
,, 
ft 
l 

, 
t· 
' 

' I. 

or 
r 
I 

l 
t 
I· 
I 



SONNET STAY AND LOCKING MECHANISM 

Part No. Item Description No. off 
per car 

- 1 Bolt 2BA., 1.1/8• LongJiex.Rd. 1 - 2 Washer Plain 2BA. 1. - J Washer Sbakeproof 2BA. 1 
N.701220 4 Bonnet Stay Guide. 1 - 5 Silmcnds Elastic Stop Nut 2.BA. 1 
N.70561'•1 6 Special Bolt. 1 
N. 705612 7 BOMet Stay. 1 
N.7012.16 8 Hinge Pin. 1 
N.701214 9 Spring .. Bonnet Stay., · 1 - 10 Split Pin 1/16• x 311+" Long. 1 - 11 Castle Nut 2BA. 1 
N.701217 12 Special Washer. 1 
N.701232 u Harrisfiex Bu.sh. 2 
N.701213 14 Housing. 1 
N. 705614. 15 Distance Piece. 1 - 16 Split Pin. 1 
N.701221 17 BOTD'let Stay Bracket. 1 - 18 Washer 1/4" BSP. Plain. 1 - 19 Nut 1/Z.. • BSP. 1 
1'N.1o!V1t 20 Nut 5/16•. 16 - 21 Shakeproot Washer - External 16 

N.701018 22 
Type. 
Plunger Guide Plate. 4 

N.705311 23 Bonnet Looking Link. 4 
N.705239 24. Tension Spring. 2 
N.705240 25 Cable Stop-Forward Bonnet Lock. 2 - 26 Grubserew 4l3A x 1/4" Long. 8 

n 
'---

N.70524.} 27 Cable Stop - Rear Bonnet Lock. 2 
N.705681 28 Distance Tube. 8 - 29 Washer Shakeproof 3/16". 6 - .30 Nut 2.BA. 6 
N.D. 31 Compression Spring tor Release 4 

Plunger - Bonnot Loclc. 
N.D. 32 Compression Spring tor Square ,. 

Plunger - Bonnet Look. 
N.D. 33 Ten:>ion Spring tor Swinging 4, 

Catch - Bonnet Lock, 
N.705191-A 3l+ Bonnet Lock LH. 2 
N.705191-B - Bonnet Lock RH. 2 
N.D. 35 Bowden Cable Cil.No.19/2 2 

- 36 
.075 Dia. 50" Long, 
Bolt 2BA., x 2.1/l+" Long. ,.. 

105 



BONNET STAY AND LOCKING MECHANISM 

P1rt No. Item Description No. off 
~car 

N.D. 37 Bowden Cable CAT .No.T2/H 2 
11.1/4" Long. 

N.705610 38 Special Cable End. 2 
N.7054-32 39 Bowden Abutment. 1 
N.705616-A 40 Cable Attachment Pl&te L.H. 1 
N.705616-B - Cable Attachment Plate R.H. 1 - 41 Bolt 2BA. , x 1 .1/8" Long. 2 
N.705623 42 Distance Tube. 4 
N.705319 43 PlW1ger. 2 
N.707107 44 Knob • Black. 2 - 45 Screw 4l3A. Rd.lid. x 1" Lang. 2 - 46 Plain Wuher 3/16•. 2 

, 

. 

106 



BOOT DOOR ANO LOCKING MECHANISM 

107 

-- ·-···-.. ··----····· ... ------------. -



BOOT DOOR LOCKING MECHANISM 

108 

"' 

. I 
-~ 

. ~i~~ 

i:! ~ ,~ 
. 

;:; 



BOOT DOOR LOCKING MECHANISM 

Part No. Item Description No. off 
perc.ar 

N.707107 1 Operating Knob. 1 
N.705698 2 Cable (complete). 1 
N.705691 3 Assembly ot Boot Door Lock. 1 
N.705699 ,. Plunger Spring (Boot Door Lock)• 1 - 5 SiZll:nonds Nut 43A. 1 
N.705694- 6 Pl\mger. 1 
·N.705693 7 Catch (Boot Door Lock). 1 

- 8 2 BA Nut. 3 
- 9 2 BA Shakeproot Washer. J 

N.705696 10 Spacing Tube. 1 - 11 2BA Bolt 1• long. ' - 12 Screw 4BA x 3/8" Long ltuahroom ,. ' •, 

Head. - 13 Washer Shalceproot 4BA. ,. • 
- 14, Nut I.BA. ,. 

N.705697 15 Catch Plate OOlllplote. 1 
N.705536•1 16 Pin (long). 1 
N.7055)3 17 Telescopic Tube linner~. 1 
N.705532 18 Telescopic Tube Outer • 1 
N.705536-2 19 Pin (Short). 1 - 20 Split Pin 1/16" x 1/2 11 long. ,. 
N.705531 21 Spring. 1 
N.705680 22 Adjusting Rod. 1 - 23 Nut 2BA. . 4, 
N.701320 24 Pivot Bolt. 2 - 25 Washer, Shalceproot ¼"• 2 
FN.104/I 26 Nut¼" BSP. 2 
N.701336 27 Hinge Brackot C011:ploto. 

. 2 . 

• 

109 .. 

..... , .······--···•·r,--••,-·--·.·-. ·- ~-- ---v-,- ---~--· 



SPARE WHEEL STOWAGE 

~

i. 
280 ... 

,29 . 

110 

' I 

~ 
-~ 

·5 

-C:X:,6 

CJ::17 

9 

11Y 12i ~, 
9~ 10 

,,- 13 l : 

~-@ID , 16 

....._~ 14 • ; e 

lei' 15 ' I C) "' 
. 

1 0 O • e e 
e e • 0 

18 

- >4ll., .' I ;>,,._"Ii-~' 



SPARE WHEEL STOWAGE 

P•rt No. Item OeKrlptlon No. off 
parar 

• 
N.705594- 1 Toggle Handle. 2 
N.705582•13 2 Toggle Pin. 2 - 3 Screw 'Parker Xalon• No.4, 1/z..• 6 

-.. , .. 

Long Round Head. 
N. 705.582-6 4. Pivot Bracket (0011plete). 2 
N • 705582-12 5 Operating Link. 2 
PB.205/lt 6 Locknut. 5/16" 1351'. 2 
FB.105/lt 7 Nut 5/16• l3SF. 2 
N. 705582-11 8 Forked Adju.eter. 2 
N.705582-14. 9 Pin tor Adju.eter. 2 - 10 Split Pin 1/16" x 1/2" Long. 6 - 11 Screw 2BA x 7/16" Long. ,., - 12 Screw 2BA x }/4.• Long. ,., - 13 Washor. Spring 2BA. 8 
N.705582-9 1Z.. Pivot Plate. R.H. 1 
N,705582•10 - Pivot Plate. L.H. 1 - 15 Wnohor, Spring :\" l!SP. 2 
N. 7055fl2-2 Hi Bolt. 2 
N.705075 17 Lntch Pin. 2 
N.705529 18 Bncking Plate. 2 
N. 705261B 19 Spring Anchorage Plate R.B. 1 
N. 705261A ... Spring Anchorage Plate L.H, 1 
N.705260 20 Spring. 2 
N.705262 21 Lever Pivot. 2 
N.705263B 22 Check Lever R,H. 1 
N.70526JA - Check Lever L.H. 1 
N.70526z.. 23 Striker. 2 . - 24 Bolt 2BA. Hex. Bead ½" Long. 2 
N.701217 25 Special Washer. 2 - 26 Washer Shakeproot 2BA. 2 - 27 Bolt 2BA 3/Z.." Long. 2 - 28 Washerr Shakeproof 2BA. 2 
N.705118 29 Hinge Pin. 2 
N.705408 JO Butter. ,., 

111 



INSTRUMENTS 

I .. I 

I 

•e ~~ 

I •po,. 
@= ~,._ I 

I 

j 
1 

112 l 

1 

!! 

~~ 0 

!:: 

«»:--= 
:! 

-:;; 

•

--<>~. 
~ ~ 

® 

, . 

I 
i 

·1. 
I 
I 
I 

. r 

' ' 



INSTRUMENTS 

Part No. Item Oesc:riptlon No.off 
pet car 

Lucas 1 Trai'ficator Switch and Lever. 1 
Ref.031046 
N.707122 2 Trafficator Switch Mounting 1 

Bracket. 
N.550251 J Adjusting Sleeve. 1 
N.707121 4 Extension Shaft. 1 
N.707120 5 Plastic Fairing. 1 
N.707124. 6 Spire Speed Clip. 1 - 7 Setscrew 2BA Hex. Head 1/2 11long. 2 - 8 Washer Sha.lceproot 2BA. 27 - 9 Nut 2BA. 4-- 10 Screw 6:aA Cheese Head !116• l0Jl8, 2 
N.5,50301 11 Rubber Grommet. 5 
Lucas 12 Lighting and Ignition Switch. 1 
Ret.PI.C6 
Lucas 13 Plastic Knob tor Ignition 1 
3441+74 Control. • 
N.707066 14. Ignition Lock c0111plete with two 1 

Ignition Xeys. 
N.707127 15 Terminal. Cover Strip. 4, 
Lucas 16 Warning Light Plate. . J 
303667 
Luoo.s 17 Petrol: Reserve Switch. 1 
FS.16 
Lucas 18 
CHRI/L57/ 

Heater Rheostat Switch. 1 

78243 
Lucas SS.8 19 Starter Switch. 1 

.. 20 Screw 4M Csk. Head 1/4-• long. 2 
N.707111 21 Beze1 (Black). 1 
Lucas PS.16 22 Wiper Switch. 1 
Lucas 23 Panel Light Rheostat Switch. 1 
CHRI/L57/ 
78243 
Lucas PS.16 24. Roof Light Switch. 1 
N.707044•1 25 Red Warning Lamp Cover Letter H. 1 
N. 70704-4-•2 - Red Warning Lamp Cover Letter I. 1 
N.707044•3 - Red Warning Lamp Cover Letter P. 1 
Lucas 26 Warning LB.lip Coil am Bulb. 3 
}18604. 
Scdths 27 
tlP.2_17 

Oil J'res.sure Gauge (Black Dial). 1 

11} 



.. , ·-- ... - . . .... ·-· .. ·-... ·- ... --·.--....... · . ' ....... _ •... ·- • . • 

.. 
INSTRUMENTS . 

Part No. Item Description 
No. off 
perar 

Smiths 28 Clock (Black Dial)• 1 
00.210 
Smiths 29 • Rev. Indicator (Blac1c Dial). • 1 
.Mro.U50} 

Petrol Gauge (Black Dial)• Smiths .}0 1 
w.129 

Speedometer {Black Dial). Smiths 31 1 
ATS.359. 
US.527 

.Ammeter (Black Dial. Lucas 32 1 
PJ642J 
Smiths 33 Oil cl Water Temp. Gauge 1 
UD.118 (Black Dial). . - 34- Washer Shakeproot 6BA. 6 

~ 35 Screw 6BA 1/4, • Long Round Head. 6 
Lucas 36 Pog I.amp Sri tch. 1 
PS.16· 
Lucas 31 Terminal Block. 5 
304812 - }8 Screw 2BA., x 3/4• long Rolmd 13 

Bead. 

- 39 Screw 41\A., x 1/2• long Round 10 
Bead. 

N.550291 J+.O Bubbor GromDet. 7 - 4,1 Washer Shakoproof 41\A. 12 
N.707105-1 4,2 , Xnob Black. 2 
N.707105-3 - Xno~ved Lotter P {Black)• 1 
N.707105-4 - • • R • 1 
N.707105-5 - • • w • 1 
N.707105-6 - • • T • 1 

· N.707105-7 - • . . )( • 1 
• N.707105-8 - • • I • 1 

N.707105-9 .. • • p • 1 
N.707105-10 - • • s • ,1 
N.707106-2 4.3 Knob-Scalloppod Lotter L (Black). •1 
N.707106-3 .. • • D • 1 
K!P.12080 44 Rev. Indicator Drive 2•11•1ong. 1 
K!P.1208G - Speedometer Drive 5' 9• long. 1 
N. 711014. 4-5 Oil Pressure Pipo f Upperl R.H.D. 1 
N.711010 - Oil ProHuro Pipo Upper L.H.D. 1 
N.51+,1021 4,6 Tube Nut. 3 
N.51+,114-1 4-7 Double Ended Union BO<\Y. 1 
N.51+,1011 4-8 Olivo. 3 I 

I 
I 

I 
l ..... - .... _- -- -- - -• .. _ -., •• -.. ...... 



INSTRUMENTS 

Part No. Item Description No. off 
per car 

N.54-11.31 49 Oil Pressure Pipe (Lower). 1 
- 50 Tubo Nut (Supplied with Oil 1 

Cnugo). .. 51 Screw 2BA x 1/2" long Round Head. 12 
Luooo 52 Dipper Switch. 1 
360007 - 5} Screw 2BA MU!lhroom Head x 1/2" 1 

long. . 
N.5li,0921 5/.. Clip ~Rov., Indicator Drive). 1 
N.711012 55 Clip Spoedo Cable to Rev. 1 

IndioatorCablo). 
N.54,1091 56 Olip ( Spoodamatcir Cable)• 1 

-

. 
, . 

. . 

115 



HEATER ANO DEMIST SYSTEM 

/ 
' ' I 

I . 
I 
I , 
I 
I 
I 
I 

' 
' I 
I 
1 
1 
1 

' 
' ' ' 1 

1 

116 

, 
, 

, 

.... 

_, 
0 a:_ 
I- 0 z a: 
0<1( uo 

al 
' z ::r:: 
' 0 II) -< 

~o 
_, a:: 
:> w 
Uo 
~z u :> ·­w 
a: 

\ 

', 

' ' ' ' ' ' 

0 



HEATER AND DEMIST SYSTEM 

Part No. Item Description 
No. off, 
per car 

N.707104. 1 Heat Exchanger. 2 
N.701255 2 Anemostat. . 2 
N. 707103-3 3 Demist Coupling Pipe. 1 
N.707137 4 Demist Pan Asay. 1 - 5 Rubber Hose 2½" Long. 4 - 6 Rubber Hose 28" Long. 1 - 7 Rubber Hose 22½" Long. 1 - 8 Rubber Hose J½" Long. 1 - 9 Rubber Hose 9" Long. 1 - 10 Rubber Bose 14" Long. 1 

- 11 Rubber Bose 2,1/4." Long. 1 - 12 Rubber Hose 18" Long. 1 

- 13 Rubber Hose }½" Long. 1 
ll. 707102-14 14- Hose Clip. 21+ 

- 15 Rubber Ho3e. •3" Long. 1 - 16 Rubber Hose. 2½" Long. 1 
N.707067 17 Hose Clip. 5 - 16 Rubbor Tubo. 6" Long. 2 
N.707102•12 19 Double Hooe Clip. 1 - 20 Bolt 2DA ½" Long. 10 

- 21 Washer, Shakeproof• ZB!. 10 - 22 Nut 2BA.. 10 
Lucas 2} Cleat 1" clia. 4 
187005 
N.707102-9 24- Pipe - Heat Exchanger L.H. 1 
N.707102-10 25 Pipe - Heat Exchanger R.H. ,1 
N.707102-} 26 Drain Pipe L.B. I 
N.707102-11 - Drain Tap Connector t 
N.707102-16 - Drain Tap. J.aaemblod 
N.707102-2 27 Drain Pipe R.H. 
N.707102-11 - Drain Tap Conneotor 1 
N.707102-16 - Drain Tap. 
N.707102-5 28 Pipe Assembly ( Over Steering 1 

Colum) R.H.D. 
N.707102•17 - Pipe A:sscmbly ( Over Steering 1 

Colum) L.H.D. • 
N,707102-4 29· Pipe iEngine to Control Valve). 1 
N.707102-1 30 Pipe Radiator Hose to Scuttle). 1 
N.7071.50 31 Radiator Hose. - Bottom. 1 
N.631911 32 Nut. 1 
N.631901 3' Connector Washor. 1 
N.6}1871 34 Hose Cormector. 1 
N.321180 35 Cylinder Hea.d Banjo Bolt. 1 

117 

. .,............ 



HEATER AND DEMIST SYSTEM 

P1rt No. Item Oescrlptlon 

N.321300 36 Fibre Washer. 
N • .}21190 37 Fibre Washer. 
N.707103-2 39 Support Bro.ckot. 
N.707U0 40 Z Dro.cket. . 
Pn.10V9D 41 Bolt {" IISF. 1tt" Long. 
l'lJ.10'./4D 42 Dolt~• DSP. i" L~• - 43 Wn.nhur Shnkoproor. ~•. 
1-'N.101,/L 41+ Nut ¼ • B!lP. Plnin. 
N.631811 45 Control Knob. 
N.707102-15 46 Allen Screw 4l3A ½• Long. 
N.707102-6 47 Vlllvo Control Rod. 
N.707102-8 48 Two-wny Valve. 
N.707102•7 49 Atto.chclont Bracket. 
N.707138 .50 l!ounting Bracket - Demi.et Fan. 
N,707135 .51 Radiator Shroud Complete. 

- 53 Taper Pin 1/16• Dia. x 3/4." Long 
Lucas .52 Cleai:. 
187079 
N.7071le.1 ,54. Slide. 
N. 707142 55 Runner. . 
N.7071le.} 56 Slide Bracket. 
u. 7071le.le. 57 Swivel Bracket. 
N. 7071le.5 58 Control Lever. 

- 59 Bolt 2BA,, Hex.Rd. x 5/8• Long. - 60 Spring Washor 2BA. 
Simmonds 61 Pinnacle Nut 2BA. 
B024/1CB - 62 Screw No.I+, x ½" Long P'ltalon, 

. 

118 

No. off 
perc.ar 

1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 
2 
2 
2 
1 
2 
2 
2 

18 

, 

. , ...... 



POORS. INTERIOR LOCK. HINGE, ETC . 

• 

·-·' 

, 

119 



DOORS. INTERIOR LOCK. HINGE, ETC. 

Ill 

( 

120 

. ' 
' ;, • ➔--, ., 

' ' ' ' ' ' 
' ' ' ' 

i 

;;; q 
£=,)-

([]) ... 

~ ... ... 
a Jq 

0 

0 



DOORS. INTERIOR LOCK. HINGE, ETC. 

Part No. Item Oesc:rlptlon No. off 
perar 

N.705087 1 Door Claes. 2 
N.712001•13 2 Rubber Section 66• long. Door 2 

Surround. - 3 Plexible Strip Tnie Y550 39• 2 
lang. 

4- Weather Strip. Width ~16" Type 2 • .. 
.Al:2 .39• long. 

N.705517 5 Door Pull. 2 
-· 6 Screw 'Phillips' 2BA. X .3/z.• 8 

long. Chroi:e head. 
N.705444,•A 7 Window Glazing Channel L.H. 1 
N • 705441+-B .. Windo,r Glazing Channel R.H. 1 - 8 Rubbor Strip 2• Wide x 1/16" 2 

thick x 36" lang. 
N.70.5443•A 9 Window Regulator L.R. 1 
N.70.544.3-B - Window Regulator R.H. 1 
N.592471 10 Door Butter. 4-- 11 Screw 4BA x J/8" long. Cak.Head. 6 

.. 12 Screw 4BA x 3/4-• long. Raised I+ 

- 13 
Head. Chrome. 
Screw 'Phillips' No.I+ 1/2 11 6 

,,. .... 

lor.g, Type z. 
SP .1+.6D 1Z. Pin 1/4,• Dia, 2 - 15 Washer 1/z._• Dia. 2 - 16 Split Pin 1/16 11 Dia. x 1/2"long. 2 
N.705557 17 Eye Bolt♦-Door Assister Spring. 2 
N.705,366 18 Retaining 0ollar. 2 
N.705365 19 Door Assister Spring, • 2 
FS,10V3D 20 Setscrew 1/4• BSF. .I+ - 21 Shalcoproof Washer 1/4-• Dia, 4-
N,701163 22 Locking Plate• Hinge Pin- Bottom. 2 
N,701032 23 Lower Hinge Pin. 2 
N,7010.31·5 21+ Bush- Hinge- Bottom. 4 
FN.104/L 25 Nut 1/1+ • BSP. 3 
N,705369-A 26 Housing. Door, Opening Spring LB. 1 
N,705369-B - Housing. Door, Openin& Spring RH. 1 
N,705667 27 Stop Washer. 2 
N,705520 28 Door Retaining Spring. 2 
N.705521 29 Door Retaining Nut. 2 
m.1o!VI,. 30 Nut 5/16" DSP. 2 - 31 Wneher Shakcproot' 5/16" • 2 
N.705729 32 Shim Wnohor. ,. 
PS.105•5D 

" 
Sotocrow 5/16 11 BSP'. 2 

121 



OOORS. INTERIOR LOCK. HINGE, ETC. 

P1rt No, ltom Description 
No. off 
per ur 

N.701156 .}Z.. Locking Plnte- Hinge Pin- Top. 2 
N.701155 35 Top Hinge Pin. 2 
N.7010.30-7 }6 Flanged Bush-Hinge-Top. 4 
N.70556.}A 'J7 Interior Press Button Assy. L.H. 1 

R.11.D. 
N.70556.}B - Interior Pre:1s Button Assy. R.H. 1 

R.H.D. ' 
N.705711A - Interior Press Button Assy. L.H. 1 

L.H.D. 
N.705711B - Interior Press Button Ass:,. R.H. 1 

L.H.D. 
N.705253 38 Tension Spring. 1 
N.705644 39 Cable complete. 1 
N.7056z..7 40 Adjuster-Bolt Mounting. 1 
N.705651A 41 Locking Lever L.H. 1 
N.705651B - Locking Lever R.H. 1 
ND. 42 Split Pin 1/16" clia. 1/2" lor.g. z.. 
N.705486 43 Escutcheon. 1 
N.705650 44 Handle Retaining Screw. 1 

• N.705485 45 Locking Handle; Passenger side. 1 
N.705565 46 Finisher Cap- Drivers Side. 1 
N.705659 47 Seal Housing. 1 
N.705747 48 Seal-Rubber- Interior. 1 
N.705649A 49 Interior Press Button L.H. 1 
N.705649-B - Interior Press Button R.H. 1 
N.705652A 50 Bell Crank Lever L.H. 1 
N.705652B - Bell Crank Lever R.H. 1 
N.705651+ 51 Link Pin. 2 
N.705653 52 Li.M. 2 
N.705648 53 rul.ONID Pin. 1 

I ,.., 

. 

122 



PRESS SUTTON DOOR LOCK 

. J -

12' 



.. 
PRESS BUTTON DOOR LOCK 

\ 
~

,o 

~ () 

~1~ 0 ~ t: R 

() 

124 



PRESS BUTTON DOOR LOCK 

Pan No. Item Oescriptlon 
No. off 
per car 

I ) -

N.705474.l 1 Exterior Button and Door Catch 1 
Asse:r.bly L.B. (R.H. Drive). 

N.7054-74a - Exterior Button and Door Catch 1 
Assembly R.H. (R.H. Drive). 

N.705709A - Exterior Button and Door Catch 1 
Asse:tbly L.H. (L.B. Drive). 

N.705709B .. Exterior Button and Door Catch 1 

FB.10Y4D 
Assembly R.H. (L.H. Drive). 

2 Bolt, ;/16• BSF. 1 
ND. ., Shalteproof Washer 5/16• Dia • 1 
N.70541.}A 4 Support Bracket L.H. 1 
N.7054,13B - Support Bracket R.H. • 1 

N.705658A 5 Push Button Support L.H. 1 . 
N.705658B - Push Button Support R.K. 1 
N.705447 6 Sleeve Nut. 2 
N.331510 7 Tabwasher. 2 
N.705420 8 Trip Pinger. 2 
N.705626 9 Circlip. 2 
N.705151+ 10 Button Spring. 2 
N.705417 11 Thrust Pad. 2 
N. 7051,i.23 12 Circlip. . 2 
N.705745 13 Seal - Rubber - Exterior. 2 
N.705421 14 Seal Housing. 2 
N.705628 15 Dun:my Pin Lock.' 1 
N.705629 .16 Pin Lock Complete. 1 
N.705300 17 Circlet. 6 
N. 705362 18 Collar. 2 
N.705359 19 Pin tor Trip Lever. 2 
N.705352 20 Trip Lever. 2 
N.705353 21 Link. 2 
N.705625 22 Compression Link. 2. 
N.705642A 23 Connecting Lever Complete L.H. 1 
N.70564.2B - Connecting Lever Complete R.H. 1 
N.70564-1 24 Pin tor Compression Link. 2 
ND. 25 Bolt 2BA., 1.7/8" long. 1 
ND. 26 3/16• Washer. . 1 
ND. 27 Nut, 2 BA., •siJl:mlonda• • 1 
N.705350 28 Pawl coa:plete. 1 
N.705351 29 Spring for Bolt. 2 
N.705.355 .30 Pin for Bolt. 1 
N.70534-9 }1 Rotating Bolt Assembly. 1 
N.705167 .32 Strike - Plate. 1 
N!705.358 33 Pin for Link. 1 

-
125 



PRESS BUTTON DOOR LOCK 

Part No. Item Oosctiptlon 
No. off 
per car 

N.-705668 34 Spring Clip. 1 

N.705357 35 Spring Anchorage Pin. 2 
N.705615 36 Packing Piece. Jsreqd 
ND. 37 2BA )itush.Hd. Screw ~8" long. 4 
h'D. 38 2BA. Shakeproot Washer.· 8 
ND. 39 1/16 11 Split Fin 3/l+" long. 1 
ND. 40 2.BA l!ush.Hd. Screw 211 long. 4, 

ND. 4,1 2BA Bolt O' sk.Hd. 1/2" long. 
,.. 

ND. 42 2B1 ?fat Plain. 4, 

-

126 

. ·- ... -- . .. - ...... .. 



ROAD WHEEL. RADIATOR GRILLE. MEDALLION FAIRING 

127 

: • • • I 



ROAD · W HEEL. RADIATOR GRILLE. M EDALLION FAIRING 

• I 

tl "" -
Q 

# ·9)_ &~ 
' ~ ' ~ ~ ' \. Q, 

I 

0 I 

I 
' 

I 
' I 

~-·--;::.,,- I 
I. 
( 

' I. 

128 



ROAD WHEEL. RADIATOR GRILLE. MEDALLION FAIRING 

Part No. It.em Description 
No. off 
per car 

N.705668-7 1 Medallion Fairing - Upper. 1 
N.705688-4 2 Medallion Fairing - Centre. 1 
N.705688•1 3 ll.eda.llion Fairing • Lower. 1 

- 4 Sh.akeproof Waeher I.BA. 8 

- 5 Nut ltBA. 8 
'N.580031 6 Vi'heel Nut. 20 
N.707147 7 Key Ring. 1 
N.705801 8 Type t..03. .} 

N.705800 9 11edallion. 2 
FP212/17 10 Pixing Plate. 4 
N.705799 11 'Bristol' Coachwork Insignia. 2 
;pp.212/17 12 Fixing Plate. 4 
N.7054-35-B 13 Front Grille R.H. 1 
N.705435-A - Front Grille L.H. 1 
N.705682-B 14, Frame tor Grille R.H. 1 
N.705682-A - Frai:ie for Grille L.H. 1 
N.705452 15 Cluping Plate. 2 

- 16 Nut 2 BA. 16 

- 17 Shakeproot Washer 2BA. 16 
N.705797 18 Fixing Spigot-Large. 4 
N.705706 19 Fixing Spigot-Small. 12 

' N.704,100 20 Whoel. . 5 
N.704,207 21 Snap on Cap with Medallion 4 

:·' 

. 

129 

. · .. , . . .. 



INTERIOR FITTINGS 

130 



INTERIOR FITTINGS 

P1rt No. Item Description 
No. off 
per c.ar 

N.705576 1 Mounting Bracket for 141rror. 1 
N.705528 2 Driving Mirror. 1 
N.705574- ., Spring Attachment Bracket • 2 
N.70.5324- 4 Bearing Pin. 2 

- 5 Screw 2BA Round Head 1/1+• Lor:g 4 . 
Chromed. 

N. 705315 - Quarter Light Paatener (C0iq>lete 2 
Asse::ibly). 

N.705624- 6 Ashtray Complete Black. ,. 
- - Ashtray Crill. 4 

N.705098 7 Escutcheon. 2 
N.705093 8 Window Winding Handle (Oorcplete) 2 
N. 707109 9 Knob - Black• 2 
N.705095 10, Shoulder Bolt. 2 
N.705544 11 Knob - Rear Blind. 1 
N.70551+3 12 Ring • Rear Blind. 1 
N.70551+2 13 Rear Blind. 1 
N.705744 14 Sun Visor. 2 
N.705736 15 Side Sun Visor (Special. Order). 2 - 16 Screw No.6. 3/1+" Long. Type Z 4 

'Phillips' Recess Head. 

. 

... 
, . . . . 

. 

131 



LAMPS . • HORNS AND BULBS 

7 

" 

132 

. &
·.·ii:':·. 

;t;~: -\. ~:~::: :.,; 

' I 

, 
l 

e·'m Ai k---:i6 

oc 
. IO II 

G¥0• 
ll 

II 1 

,----._ 



LAMPS. HORNS AND BULBS 

Part No. Item Description 
No. off 
per car ---Lucas 1 HeadlaJ::p. 2 

PF.770 Used up to Chassis 1409. 
Lucas - Headlamp. 2 
p.700 Used on and a.tter Chassis 14.10. 
Luoas 2 Stop Tall and Reverse Lamp. 2 
052652 
Luca.a 3 Side 8l"ld Fog Lamp. 2 
05518113 Used. up to .Chassis 1480. 
Lucas - Side and Fog Lamp. 2 
FFT.462P Used on and after Chassis 1481. . 
Lucas 4, Wiper Arm and Ela.de Assembly IH • .. 1 

1,1ns 
Lucas - Wiper Arm and !lade Assembl7 RH. 1 
n1n1+ 
Lucas 5 Windscreen Wiper Keohanism. 1 
072766A. 
CRT14 . . 
Lucas & Tratticator. 2 
540J9A 
Lucas 7 Trattica.tor Pi.xing Plate. 2 
538314 
Lucas 8 Washer - Tratticator Fixing 2 
188333 Plate. 
Lucas 9 Screw - Traftica.torFixing 2 
100034- Plate. 
Lucas 10 Fog Lamp Relay. 1 
33093 
Lucas 11 Hom Relay. 1 
33116B 
N.550311 12 Root and Boot Lamp. 2 
Lucas 13 Battery. 1 
4011550 
Lucas 14 Horn - Low Note. 1 
69011 
Lucas - Horn - High Note. 1 
69012 
JJt.}2 15 Aerial. 1 
Lucas 16 Regulator Box. 1 • 
75065 

' 

1J3 

- ,. 



WINOSCR,EEN. QUARTER LIGHTS. REAR LIGHT. 
FACIA PANELS ANO CARPETS 

I 

\· 
I 

I I 
I I , __ 

I 

I 
' 

r- .. 
\. ,' ·--

134-

• ·-



WINDSCREEN. QUARTER LIGHTS. REAR LIGHT. 
FACIA PANELS ANO CARPETS 

Part No. Item Description 
No. off 
per c:.ar 

N.705609•5 1 Rubber Section 11 feet. 1 
N.705609 2 Windscreen Praite and Glaaa 1 

(Assen:bly). 
N.705620 - VindscreenGlass. 2 
N.707133-A .3 Glove Box Lid L.H. 1 
N.707132•2 4, FaciaPanel - Outer L.H. 1 
N.707132-1 5 Facia Panol - Centro. 1 
N.7071.32•.3 6 Faoia Panel - Outer R.H. 1 
N.70713.3-B 7 Glove Box Lid R.H. 1 - 8 Screw. Self Tapp~ 'Phillips' 14, 

Raised Head No.4, 3 4,." Long 
Type A. - - Cup tor No.4, Csk' Screw. 14, 

N.707060 9 Oubby I.id Lock. 2 
N. 712001 •1) 10 Rubber Section 60" Long. 2 
N.705587 11 Quarter Light Glua. 2 
N.705712 12 Rear Light Glass. 1 .. 1' Front Carpet. 1 - 14, Brake Cover. 2 

- 15 Cross 1'cmber Carpet. 2 . - 16 Rear Carpet. 1 - 17 Step Carpet R.H. 1 - 18 Cross Uembor Carpet. 1 - 19 Step Carpet L.H. 1 - 20 Boot Floor Carpet. 1 

~-706053 21 Seat Anchorage Bolt. 4. 
N.706061. 22 Washer. 4, 

N.706062 23 Cam tor Squab Rake Adjustment. 4, 

N.706063 2ft. Rubber Wa.Bhor. 4, 
. 

(When ordering Fa.cia Panela tor 
L.B, Drive Car quote Chaaaia No.) 

135 



FRONT BUMPER AND STRUCTURE 

. ~-:;,, 

I ~-0,_ I:. 
I 

' 
I 

~ 

,' 

I 

' r 
l 
l 
j 
l 

136 

.. - - - ---..-. - --.------



r··---·- .. 

I 

l 
I 
jO 
I 

Part No. 

l'B .1 06/151) 
FB.106/131> 
N.705664. --
N. 705721 
N.705719 
?i. 705715 -

-
N.712001-5 
N.705618 
N.705663 
N.705598 

N.705714----
N.705665 
N.705622 
N.705661 
N.702097 
N.705716 
N.705717 • 
N.705722 
x.705720 
N.705449 
N.705201 

-
---

N,705723 
N.705724 
N.705718 
N. 701281 
N. 701283-1 
N.701283-2 
N.701283-3 

- . - ... - -- ··-·~··-

Item 

1 
2 ., 
4 
5· 
6 
7 
8 
9 

10 
11 
12 
13: 
14-

15 
16 
17 
18 
19 
20 
21 
22 
23 
2J+. 
25 
26 
27 
28 

29 

30 
31 
32 
33 
.34 
35· 
36 
,1 -
38 

\ 

' 
FRONT BUMPER ANO STRUCTURE 

Description No. off 
per car 

Bolt 3/8" BSP'., x 1. 7/8" Long. 2 
Bolt 3/8" BSP., x 1.5/8" Long. 2 
Distance Washer • 4 
Washer Plain 3/8" Dia. 4 
Nut Simnonds 'Pinacle' .3/8" BSP. ,. 
Support Spring Outer. 2· 
Support Spring Kiddle. 2 
Support Spring Inner. 2 
Parker Xalon Screw Round Head 33 
Type z. No.I+.. 1/2" Long. 
Burr .45" o/D x 1/8" Hole. .,., 
Rubber Section 6 toot 4-" Long. 1 
Pront Bumper. • 1 
Bar Pront Bumper. 2 
Wing Piping 1/8" Q/D Boad.90" 1 
Long. 
Over-rider - Towing Typo. 2 
Bolt 2 BA. , x 5,18" Long. 12 
Washer Shakeproof' 2 BA. 12 
Nut 2 BA. 12 
Starting Handle Bearing. 1 
Stif'tening Anglo. 2 
Vane Support Bracket. 8 
Pront Bunper Pairing. . 1' 
Special Nut. 8 
Spring Washer. . 8 
Special Bolt. 2 
Special Bolt. : 4 
Mounting tor Number Plate. 1 
Vane for Pront Bumper. (Not • 8. 
Plated). •• 
Bolt 2 BA., x -'• 7/8" Long Hex. ' ,. 
Head. 
Washer 2 BA • .AS.471C. 32 
Washer 2 BA., Plain. 4 
Nut, 2 BA. 4 
Special Nut. 4 
Spring Waoher. 4 
Diotanco Plate. 2 
Lower Support Assembly. 1 
Upper Support Tube Assembly R .H • 1 
Upper Support Tube Assembly L.H. 1 
Upper Support Tube (Roar). 1 

137 

I, 

I· 
I 

I 
I 

r 
I 



fRONT BUMPER ANO STRUCTURE 

Part No. Item Oescrlption 
No. off 
perc.ar 

N.701283-4 - Upper Support Tube Rear 1 
(Opposite Hand). 

N.701283-5 39 Strut R.H. 1 
N.701283-6 - Strut L.H. 1 
N.701313 40 Packing Plate. 1 
FN.10!Vlt. 4-1 Nut ,Y16" BSP. 6 - 42 Washor Sha.keproo1' !/16". 6 
FS.105/5D 43 Setscrew 5/16" BSF. 6 
FB.10V5D 44 Bolt 1/4" BSP'. 2 
FB.10V20D 4-5 Bolt 1/4" BSP • 1 - 4-6. Washer Shakcproof' 1/4•. 3 

. ffl.10Vlt l+-1 Nut 1/4" BSF • J 

i, • , ... 

N.701343! 48 Bracket for Front Brake Plexcs 1 
L.H. 

N.7017l+JB - Bracket tor Front Brake Plexea 1 
R.H. 

. 

\ . . 

138 



• 
REAR BUMPER ANO STRUCTURE 

139 



REAR BUMPER AND STRUCTURE 

0 

0 

140 



REAR BUMPER AND STRUCTURE 

Part No. Item Description No. off 
perar 

N.'7056.U 1 Rear BlUl:per. 1 
N.712001/5 2 Rubber Section length 10 feet. 1 - 3 Parker Kalon Screw Type Z Rour.d 75 

Head No.4½" Long. 
- 4 Alum Barr .45" o/D. ¼" Hole. 75 

N.705556 5 Packing Washer. Rubber. 1 
N.705472 6 Plastic Cover. NUl:ll>or ~late lu:p, 1 

- 7 Screw 2!31. Rotmd Head 'e" Long. 1 - 8 Setscre-ir 2 BA. Hex. Head i" Long, 6 
N.705471 9 Rubber Sealing Strip. 2 
N.705584. 10 Cl~ Plate. 2 - 11 Washer 2BA. 6 - 12 Nut 2 BA. 6 
N.705725 1J Spring Bar Outer. 2 
N.705726 14 Spring Bar Middle. 2 
N.705727 15 Spr!"§. Bar Inner. 2 
FB.106/260 16 Bolt 8" Long. Hex., Head. 4 - 17 Washer i" Plain. 10 
N.705664 18 Di&tance Washer. ,12 
F.12,4.-11B 19 Nut Silro%DOnds.Pinna.~le. i" BSP. 4-
AGS.Hi3/P 20 Washer. Double Spring i". 2 
FB.106/11D 21 Bolt i" BSP. Length 1i" Hex. 2 

Head. 
N. 705714 22 Overrider - Towing Type. 2 
N.705717 23 Spring Washer. 8 
N.705716 24 Special Nut. 8 
N.705662 25 Rear BU1:per Bar. 2 
N.705598 26 \'ling Piping. Bead it" 0/D x 15 1 

r Feet. 
N.705720 27 Special Bolt. 4 
N.705722 28 Special Bolt. 2 
N.712001-1 29 Rubber Section. Length 6 Feet 8". 1 
N •. 702020a 30 Rear Quarter Panel R.H. 1 
N.702020A - Rear Quarter Panel L.B. 1 - 31 Bolt 2BA. ½". Long Mushroom Head. 30 
N.705110 32 Brac::Cet. 1 
N.705639-A 33 Support Bracket. L.H. . 1 
N.705639-B 3z. Support Bracket. R.H. 1 
N.705638 35 Rear Number Plate Carrier. 1 
N.705637 36 Closing Angle. 1 
N.705189 37 Attachment Bracket. 2 
N.705718 38 Distance Plate. 2 
N.705724 39 Spring Washer. 4 
N.705723 40 Snecial Nut. 1... 



TOOLS 
---

I 
' i 

II 

10 

14 

r 
Ii II 

01 

142 



---------

I 

10 
I 
I 

10 
.j 

l. 
I 
j 

.I 

·, 

• 
P~rt No. 

N.600241 
• N.600251 

N.600261 
N.600211 
N.600161 
N.600231 
N.600121 
N.591621 
N.600011 
N.600130 
N.600221 
N.70574-9 
N.600061 

N.705440 
N.644071 
N.707125 
N.716002 
N.718003 
N.718001/15 
N.718001/16 
N.705674-
N.718002-1 
N.600321 
N.600311 
N.7054-58 

Item 

1 
2 
3 
4-
5 
6 
7 
6 
9 

10 
11 
12 
13 

14-
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

-
TOOLS 

Description • No. off 
per car 

Spanner 3/ 16" x 1/4-•. 1 
Spanner 5/16" x 3/6" • 1 
Spanner 7/16" x 1/2•. 1 
Adjustable Spanner. 1 
Cylinder Head Spanner-Ring. 1 
Pliers. 1 
Cylinder Head Spanner-Box. 1 
Spring Clip tor Plug Spanner. 1 
Plug Spanner. C 
Ton.my Bar (Box&: Plug Spanner)• 1 
Screwdriver. 1 
Feelers. 1 
Distributor Screwdriver and 1 
Feeler. 
Starting Handle. 1 
Spring Clip. ' 'Kinalite' Inspection Lop. 1 
Wheel Brace. 1 
Spring Clip. 1 
Spring Clip for Jack. 1 
Leather Strap. - 1 
Bevelift Jack. 1 
Locating Tray for Jack. 1 
Bleeder Wrench. 1 
Bleeder Tube 1n Tin. 1 
Tool Roll. 1 

-
-

-
. 

143 

L 

I 
I 

! 
I 

. I 
I 
I 
i 
l 




